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Section 1: Overview

Test Summary

The samples were assessed against the tests detailed in section 3 under the requirements of the following
standards:

Emissions:
CFRA47 Part 15.247
CFRA47 Part 15.407
RSS-210

RSS-102

Notes:
1) Measurements were made in accordance with FCC docket #: DA-02-2138A1, KDB Publication No.

558074 & measurement method of spurious emission tolerance to the International Telecommunication
Union (ITU) Recommendation SM329.

Page No: 3o0f117

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.
Cisco Systems, Inc. Company Confidential



Radio Intentional Test Report No: EDCS - 965718 NI
FCC ID: LDK7926G0356 CISCO

Section 2: Assessment Information

2.1 General
This report must not be used to claim product certification, approval, or endorsement by A2LA, NIST, or any
agency of the federal Government.

With regard to this assessment, the following points should be noted:

a) The results contained in this report relate only to the items tested and were obtained in the period between
the date of the initial assessment and the date of issue of the report. Manufactured products will not
necessarily give identical results, due to production tolerances and measurement uncertainties.

b) The apparatus was set up and exercised using the configuration and modes of operation
defined in this report only.

C) Where relevant, the apparatus was only assessed using the susceptibility criteria defined
in this report and the Test Assessment Plan (TAP).

d) All testing was performed under the following environmental conditions:
Temperature 15°C to 35°C (54°F to 95°F)
Atmospheric Pressure  860mbar to 1060mbar (25.4" to 31.3")
Humidity 10% to 75*%

e) All AC testing was performed at one or more of the following supply voltages:

110V (+/-10%) 60Hz
220V (+/-10%) 50 or 60Hz

f) Cisco Systems, Inc. is accredited by the American Association for Laboratory Accreditation (A2LA). The
scope of accreditation, certificate number 1178-01 is referenced in appendix C, along with further details.

This report must not be reproduced except in full, without written approval of Cisco Systems, Inc.
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2.2 Start Date of Testing

16-Mar-2011

2.3 Report Issue Date

Cisco Systems, Inc. uses an electronic system to issue, store and control the revision of test reports. This system is
called the Engineering Document Control System (EDCS). The actual report issue date is embedded into the original
file on EDCS. Any copies of this report, either electronic or paper, that are not on EDCS must be considered

uncontrolled

2.4 Testing facilities

This assessment was performed by:

Testing Laboratory

Cisco Systems, Inc.,
170 West Tasman Drive

San Jose, CA 95134,
USA

Registration Numbers for Industry Canada

Cisco System Site

Site Identifier

Building P, 10m Chamber

Company #: 4624-2

Building P, 5m Chamber

Company #: 4624-1

Building N, 5m Chamber

Company #: 6111

Building I, 5m Chamber

Company #: 6112

Test Engineers

Phillip Carranco

2.5 Equipment Assessed (EUT)

CP-7926G-W-K9
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2.6 EUT Description

The CP-7926G-W-K9 is the next generation Wireless IP Phone that will be more rugged and more resistant to dust,
alcohol-based wipes, and liquid splashes, repeated drops and shocks therefore targeting the following markets:
Retail, Warehouse, Distribution Centers, Manufacturing, Healthcare. It will also support Bluetooth as an optional
interface for wireless headset.

The CP-7926G- will comprise of the MuRata LBEE1W9GVC module with support for TNET1253 for wlan and
BRF6300 for Bluetooth support. The MuRata module will interface to the TNETV1700 host processor via SDIO
interface, and it has 2 antenna interfaces, one for 2.4 GHz for both Bluetooth and 802.11b/g support, and an
additional antenna for 5 GHz for 802.11a support.

2.7 Scope of Assessment

Tests have been performed in accordance with the relevant Test and Assessment Plan (TAP), a copy of which is
contained in Appendix F of this report, and the relevant Cisco Systems, Inc. radio test procedures (EDCS-420238 ).
This test report may not cover all of the tests highlighted in the test plan.

2.8 Units of Measurement

The units of measurements defined in the appendices are reported in specific terms, which are test dependent.
Where radiated measurements are concerned these are defined at a particular distance. Basic voltage
measurements are defined in units of [dBuV]

As an example, the basic calculation for all measurements is as follows:
Emission level [dBuV] = Indicated voltage level [dBuV] + Cable Loss [dB] + Other correction factors [dB]

The combinations of correction factors are dependent upon the exact test configurations [see test equipment lists for
further details] and may include:-

Antenna Factors, Pre Amplifier Gain, LISN Loss, Pulse Limiter Loss and Filter Insertion Loss..
Note: to convert the results from dBuV/m to uv/m use the following formula:-

Level in uV/m = Common Antilogarithm [(X dBuV/m)/20] = Y uV/m

2.9 Report Template Control No.

EDCS#: 703457
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Section 3: Result Summary

Conducted emissions

Basic Standard Result

6dB Bandwidth

Pass
99% and 26dB Bandwidth

Pass
Peak Output Power

Pass
Power Spectral Density Pass
Peak Excursion

Pass
Conducted Spurious Emissions Pass

Radiated emissions

Basic Standard Result

Radiated Spurious and Harmonic Emissions Pass
Co-Locator Radiated Spurions Emissions Pass
Restricted Band Edge Measurements Pass

Section 4: Sample Details

Note: Each sample was evaluated to ensure that its condition was suitable to be used as a test sample prior to the
commencement of testing. During preliminary testing all three planes (X,Y & Z) were evaluated to determine “Worst
Case”. The orientation used for this report was demind “Worst Case”.

4.1 Sample Details

Sample Equipment Details Serial Number Part
Number Number
So01 CP-7926G-W-K9 IAC1444E03U 74-7643-01

The following antennas were evaluated as part of this testing process. The antennas listed reflect
the maximum gain allowed for each family type of antenna:

Fixed internal Antenna at 5GHz, Gain: ( no external antenna can be used. )
5150 — 5250MHz: 4,47dBi
5250 — 5350MHz: 4,96dBi
5500 — 5700MHz: 5.85dBi
5745 - 5805MHz: 6.42dBi
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4.2 System Details

System # Description Samples

1 Radio Test Sample S01

4.3 Mode of Operation Details

Mode# Description Comments

System is placed in a continuous Tx State at various channels per Test

L 802.11A Test Mode Requirements. 802.11A running at 6Mbps

Section 5: Modifications

5.1 Sample Modifications Performed During Assessment

No modifications were performed during assessment.
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Appendix A:

6dB & 99% Bandwidth

15.247 & RSS-210(A8.2)

Formal Test Results

Systems using digital modulation techniques may operate in the 5725-5850MHz
band. The minimum 6 dB bandwidth shall be at least 500 kHz.

Frequency Data Rate 6dB Bandwidth Limit (kHz) | Margin
(MH2z) (Mbps) (kHz) (kHz)
5745 6 16328 500 -15828
5785 6 16335 500 -15835
5805 6 16333 500 -15833

Frequency Data Rate 99% Bandwidth
(MHz) (Mbps) (kHz)
5745 6 16383
5785 6 16418
5805 6 16378
& Agilent 14:33:11 Mar 16, 2811 | Amplitude
Ch Freq 5.745 GHz Trig Free Rlzf@'@e;Ber:
Dccupied Bandwidth _- —
Attenuation
Ref Level 10.00 dBm 20.00 dB
Auto Man
Atte B
= Scale/Div
Y ?‘\wmluul'mlw\hwulwhrﬂudﬂmfhulm'm@ P 10,86 dB
4 l‘\h
Sy Scale Type
i L_Dg Lin

| Presel Center

#BH 188 kHz m

Occupied Bandwidth

Transmit Freq Error
% dB Bandwidth

; [3-26 GHzI»

Occ BN 'I'KP:'I; 0.000 Hz

16.3830 MH=z —
_ 44 More

44 1 of 3

File Operation Status. A:\SCREMBB9.GIF file saved

Title: 6dB & Occupied Bandwidth at 5745MHz
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Graphical Test Results

% Agilent 14:33:34 Mar 16, 2011 Freq/Channel

Center Freq

Ch Freq 5.785 GHz Trig Free £.78500000 GHz

Occupied Bandwidth I
Center 5.785000000 GHz Start Freq
5.76500088 GHz
: : —— Stop Freq
=3 ?d.*lwrw'mmluvuumh&.n.-..ml?[ r= C.3ACARREA GHz

#
~ e

ol gy Py CF Step
P L 100000000 i
Auto Man
Freq Offset
B.08000808 Hz
- - Signal Track
Occupied Bandvidth : On 0ff

16.4181 MHz

Transmit Freq Error
¥ dB Bandwidth

File Operation Status. A:\SCRENO10.GIF file saved

Title: 6dB & Occupied Bandwidth at 5785MHz

2 Agilent 14:34:02 Mar 16, 2011 Freq/Channel
Ch Freq  5.865 GHz Trig Free| o Gemier Fred

Decupied Bandwidth ]
Center 5.805000000 GHz Start Freq
5.73500000 GHz

Atte B
Stop Freq
> Qssblnlaroorln ol ¢ D.3250088@ GHz
I

CF Step
400088868 MHz
Buto Man
Freq Offset
B.AGAAAEEE Hz
- - Signal Track
Occupied Bandwidth 99.06 1 [ 0ff

16.3783

Transmit Freq Error
% dB Bandwuidth

File Operation Status. A:\SCREN®11.GIF file saved

Title: 6dB & Occupied Bandwidth at 5805MHz
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99% and 26dB Bandwidth

Frequency Data Rate ]99% Bandwidth 26dB
(MHz) (Mbps) (MHz) Bandwidth
(MH2)
5180 6 16.455 20.225
5200 6 16.461 20.226
5240 6 16.458 20.239
5260 6 16.454 20.29
5280 6 16.457 20.124
5320 6 16.456 20.273
5500 6 16.488 20.29
5600 6 16.502 20.471
5700 6 16.465 20.287

Graphical Test Results

% Agilent 14:26:16 Mar 16, 2611 \Freg/Channel

Center Freq

Ch Freq 5.18 GHz Trig Free| o 1opannon GHz

Occupied Bandwidth

Center 5.180000000 GHz Start Freq
516000000 GHz

Stop Freq
C.20000000 GHz

K CF St
Sy ep
B GEAAERAE MHz
RAuto Man

Freq Offset
B.ARRARGE Hz

L

. = X ' m— : Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

16.4553 MHz x dB

Transmit Freq Error -44.1
C

% dB Bandwidth M

Copyright 2000-2008 Agilent Technologies

Title: 26dB & Occupied at 5180MHz,
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3 Agilent 14:28:64 Mar 16, 2011 Freg/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free| o onap000 GH2

Occupied Bandwidth ]
Center 5.200000000 GHz Start Freq

5.18000008 GHz

Stop Freq
H.22000000 GHz

Q."....m\v-ﬂk..-\rm!-w\.mu,.&.'.'».dhdnvfw\o
.

e

CF Step
| 4006000080 MHz
Auto Man

Freq Offset
000060008 Hz

#UBH 470 kHz
- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

16.4608 MHz x dB

Transmit Freq Error 4
¥ dB Bandwidth

File Operation Status. A:\SCRENOO2.GIF file saved
Title: 26dB & Occupied at 5200MHz

% Agilent 14:28:35 Mar 16, 2011 Freq/Channel
Ch Freq 5.4 GHz Trig Free | cGomier Fred
Dccupied Bandwidth I
Center 5.240000000 GHz Start Freq
5.22800808 GHz
Atte E
p T Stop Freq
?“'"*"‘ ot by 5.26800808 GHz
2
— et ar CF Step
by R 400000000 MHz
Auto Man
Freq Offset

0.0appe00a Hz

- - : - — Signal Track
Occupied Bandwidth Occ BH % Pur ! On 0ff

16.4578 MHz % dB

Transmit Freq Error
% B Bandwidth

File Operation Status. A:\SCREN@A2.GIF file saved
Title: 26dB & Occupied at 5240MHz
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3 Agilent 14:43:26 Mar 15, 2611 Freq/Channel
Ch Freq 5.6 GHz Trig Free | cGomier Fred

Oecupied Bandwidth I
Center 5.260000000 GHz StartFreq
5.24000000 GHz

Atte dB
— Stop Freq
b Mlhin e b A 5.28000000 GHz
v L

2 S CF Step
ERERae 1 00000000 MHz
Auto Man
Freq Offset

B.BaEREE0A Hz
#VBW 478 kHz

- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

16.4543 MHz % dB

Transmit Freq Error
% dB Bandwuidth

File Operation Status, A:\SCREN@13.GIF file saved

Title: 26dB & Occupied at 5260MHz

% Agilent 14:29:14 Mar 16, 2611 Freq/Channel

Center Freq

Ch Freq 5.28 GHz Trig Free C 33000000 GH=
Occupied Bandwidth I
Center 5.280000000 GHz Start Freq
5.26000000 GHz
— . ) Stop Freq
?.llm'-'m-l i-mﬂw\-i'mu\-w.u..mt...,.\l.-.-.-fn..-m-m\-olll 5 . 3 @ E'j @ E'] @ @ E'] G H =
] CF Step
e v 1.000000060 MHz
Auto Man
Freq Offset

B.BEBREB0A Hz

{1

— _ = Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

16.4572 MHz x dB

Transmit Freq Error
% dB Bandwidth 4 MH

File Operation Status. A:\SCREN@A4.GIF file saved

Title: 26dB & Occupied at 5280MHz
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% Agilent 14:29:49 Mar 16, 2011 Freq/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free E 32B00000 Ghz
Occupied Bandwidth ]
Center 5.320000000 GHz Start Freq
C.20008086 GHz
Atte B
Stop Freq
?—l.-.wlwhm-h*-n‘mm-.uum\w\‘m-ﬁ\hhdwl?\ 53 4@@@@@@ GHZ
.
s s
S CF Step
R 1.00000080 MHz
Auto Man
Freq Offset

B.60000060 Hz

: 5 Signal Track
Occupied Bandwidth b0 1 (Ml Off

16.456@ MHz

Transmit Freq Error 54
% dB Bandwidth

File Operation Status. A:\SCRENOB5.GIF file saved

Title: 26dB & Occupied at 5320MHz

# Agilent 14:30:30 Mar 16, 2011 Freq/Channel

Center Freq

Ch Freq 5.5 GHz Trig Free C EARHA000 GHo
Occupied Bandwidth I
Center 5.500000000 GHz Start Freq
S.48000600 GHz
Stop Freq
5.52000600 GHz
CF Step
4.00000888 MHz
Auto Man
Freq Offset

0.0appe008 Hz
#VBH 470 kHz

- - - Signal Track
Occupied Bandwidth Occ BH 7 Pur On il

16.4876 MHz % dB

Transmit Freq Error 5
% dB Bandwuidth

File Operation Status, A:\SCRENOO6.GIF file saved

Title: 26dB & Occupied at 5500MHz
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- Agilent 14:31:82 Mar 16, 2011 Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free C SARANO0H Gl

Occupisd Bandwidth ]
Center 5.600000000 GHz Start Freq
5.580aB0aBE GHz
: Stop Freq
?..l.mk.-f ‘n-r-'.-w-'v.fﬂ.-.u..rﬂ‘-r-u‘.hd m.-.\-.—fm\.?. 5 . 6 2 @ E'j @ @ @ @ G H z

4 *

- PO = ”‘*w‘:..w_“wﬁ_,,__“ CF Step
e 4.00000000 MHz
Auto Mar
FreqOffset

B.AABEBABE Hz
# II.II E: “

. . - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

16.5019 MHz x dB

Transmit Freq Error 57.5
% B Bandwuidth

File Operation Status. A:\SCRENGB7.GIF file saved

Title: 26dB & Occupied at 5600MHz

2% Agilent 14:31:49 Mar 16, 2811 Freq/Channel
Ch Freq 5.7 GHz Trig Fres| . CoMterFred

Occupied Bandwidth I
Center 5.700000000 GHz Start Freq
5.68008008 GHz

Atte B
_ StopFreq
Qe Ay 5.72008080 GHz
7 [

- ™, CF Step
w4 000668000 MHz
Auto Man
Freq Offset
D.0a006008 Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

16.4654 MHz % dB

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCREN088.GIF file saved

Title: 26dB & Occupied Bandwidth at 5700MHz
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Peak Output Power

15.407 & RSS-210(A9.2):

For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed the lesser of 50 mW or 4 dBm + 10 log B, where B is the 26-dB
emission bandwidth in MHz. If transmitting antennas of directional gain greater than 6 dBi are
used, the maximum conducted output power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

The smallest 26dB bandwidth for all channels is 20.225MHz. The maximum conducted output
power is calculated as 4dBm+10*log(20.225MHz) = 17.06dBm. Which is greater than 50mwW

the frequency bands of operation shall For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the
maximum conducted output power over not exceed the lesser of 250 mW or 11 dBm + 10 log B,
where B is the 26 dB emission bandwidth in megahertz. If transmitting antennas of directional
gain greater than 6 dBi are used, the maximum conducted output power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

The smallest 26dB bandwidth for all channels is 20.124MHz. The maximum conducted output
power is calculated as 11dBm+10*log(20.124MHz) = 24.04dBm. Which is greater than 250mW.

15.247 & RSS-210(A8.4):

The maximum conducted output power of the intentional radiator for systems using digital
modulation in the 5725-5850MHz band shall not exceed 1 Watt (30dBm). If transmitting
antennas of directional gain greater than 6 dBi are used, the maximum conducted output power
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Frequency Data Rate | Peak Output | Limit (dBm) | Margin (dB)
(MH2z) (Mbps) Power (dBm)
5180 6 13.68 17 -3.32
5200 6 13.56 17 -3.44
5240 6 13.51 17 -3.49
5260 6 13.35 24 -10.65
5280 6 12.35 24 -11.65
5320 6 12.86 24 -11.14
5500 6 11.99 24 -12.01
5600 6 12.67 24 -11.33
5700 6 11.45 24 -12.55

(Measurement made using FCC Public Notice DA 02-2138, August 30, 2002)

Frequency Data Rate | Peak Output | Limit (dBm) | Margin (dB)
(MHz) (Mbps) Power (dBm)
5745 6 11.88 30 -18.12
5785 6 14.78 30 -15.22
5805 6 11.64 30 -18.36

(Measurement made using KDB Publication No. 558074 power option 1, peak power meter)
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Graphical Test Results

4 Agilent 15:04:09 Mar 16, 20911 Freq/Channel

Center Freq

Ch Freq 5.18 GHz Trig Free 5 18000000 GH-
Channel Pawer ; ]
Center 5.180000000 GHz Start Freq
0.16508608 GHz
Stop Freq
5.195006088 GHz
CF Step
3.080000008 MHz
Sy Auto Man

Freq Offset
B.ARBEAREE Hz

Signal Track
Channel Povrer Power Spectral Density || 0ff

13.86 dBm /20.2250 MHz -59.20 dBm/Hz

Copyright 2000-2008 Agilent Technologies

Title: Peak Output Power at 5180MHz

W Agilent 15:10:08 Mar 16, 2011 Freq/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free| c Sooppa00 oz

Channel Power Hue e ]

Start Freq
5.18499926 GHz

Stop Freq
5.21560874 GHz

CF Step

3.8001 4380 MHz
i Cuto Man

Freq Offset
B.e0660866 Hz

Signal Track
Channel Power Power Spectral Density [f{il 0ff

13.56 dBm /20.2260 MHz -59.50 dBm/Hz

File Operation Status, A:\SCRENO2L.GIF file saved

Title: Peak Output Power at 5200MHz
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i Agilent 15:12:14 Mar 16, 2611 Freq/Channel

Ch Freq 5.4 GHz Trig Free 5%?5‘;5%%5 i

Channel Power i : e

StartFreq
5.22498962 GHz

Stop Freq
5.25501838 GHz

CF Step
3.00287788 MHz
il Ruto Man

Freq Offset
B.AGGRAEEE Hz

Signal Track
Channel Power Power Spectral Density |ju} 0ff

13.51 dBm /28.2390@ MHz -538.56 dBm/Hz

File Operation Status. A:\SCRENG22.GIF file saved

Title: Peak Output Power at 5240MHz

% Agilent 15:13:20 Mar 186, 2011 Freq/Channel

Ch Freq 5.6 GHz Trig Free S_gg@"@‘;@r@g e

Channel Power rages: 16 e

Center 5.260000000 GHz Start Freq
5.24495179 GHz

Stop Freq
5.27584821 GHz

CF Step

v 300364268 MHz
e uto Man

Freq Offset
0.00000000 Hz

Signal Track
Channel Power Power Spectral Density (Ju 0ff

13.35 dBm /20.2900 MHz -59.73 dBm/Hz

File Operation Status. A:\SCREN®23.GIF file saved

Title: Peak Output Power at 5260MHz
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4 Agilent 15:15:02 Mar 16, 2611 Freqg/Channel

Center Freq

Ch Freq 5.28 GHz Trig Free 558006060 CHz
Channel Power N
Center 5.280000000 GHz Start Freq
5.26587491 GHz
StopFreq
5.29492563 GHz
CF Step
2985081960 MHz
Autn Man

Freq Offset
6.00000008 Hz

Signal Track
Channel Power Power Spectral Density |4 0ff

12.35 dBm /20.1240 MHz -60.68 dBm/Hz

File Operation Status. A:\SCRENG24.6IF file saved
Title: Peak Output Power at 5280MHz

5 Agilent 15:16:16 Mar 16, 2611 Freq/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free | c 35000000 GH2

Channel Power N

Center 5.320000000 GHz

Start Freq
5.30496446 GHz

Stop Freq
5.33503566 GHz

CF Step
3.88712008 MH=z
Auto LED]

Freq Offset
B.AAARAEAA Hz

Signal Track
Channel Power Power Spectral Density [{il 0ff

12.86 dBm /20.2730 MHz -60.21 dBm/Hz

File Operation Status. A:\SCRENB25.GIF file saved
Title: Peak Output Power at 5320MHz
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s Agilent 15:17:68 Mar 16, 2011 Freq/Channel
Ch Freq 5.5 GHz Trig Free 5%35‘&%%5 S
Channel Power B
Center 5500000000 GHz Start Freq
5.48495179 GHz
Stop Freq
5.51584521 GHz
CF Step
3.00964280 MHz
Ruto Man
Freg Offset

0.00000000 Hz

Signal Track
Channel Power Power Spectral Density || 0ff

11.99 dBm /20.2900 MHz -61.89 dBm/Hz

File Operation Status. A:\SCRENG26.GIF file saved
Title: Peak Output Power at 5500MHz

% Agilent 15:18:85 Mar 18, 2011 Freq/Channel
Ch Freq 5.6 GHz Trig Free| ¢ Comiel Fred
Channel Power B
Center 5.600000000 GHz Start Freq
5.58481755 GHz
Stop Freq
5.61518245 GHz
CF Step
383649660 MHz
RAuto Man
Freq Offset

0.00000008 Hz

#YBH 3 MHz

Signal Track
Channel Power Powter Spectral Density (|l 0ff

12.67 dBm /20.4718 MHz -60.44 dBm/Hz

File Operation Status. A:\SCRENB27.GIF file saved
Title: Peak Output Power at 5600MHz
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3 Agilent 15:19:13 Mar 16, 2611 Freq/Channel

Center Freq

Ch Freq 5.7 GHz Trig Free C 70060000 Ghz
Channel Power L B
Center 5.700000000 GHz StartFreq
5.68495402 GHz
Stop Freq
5.71584598 GHz
CF Step
3.68919706 MHz
ey Auto Man

Freq Offset
800000008 Hz

Signal Track
Channel Power Power Spectral Density (|0l 0ff

11.45 dBm /20.287@ MHz -61.62 dBm/Hz

File Operation Status. A:\SCRENG28.GIF file saved
Title: Peak Output Power at 5700MHz

¥4 Agilent 15:20:17 Mar 16, 2011 Freq/Channel

Center Freq

Ch Freq  5.745 GHz Trig Free| c-icopaoe oHz

Channel Power - 160 I

Start Freq
573080080 GHz

Stop Freq
576080080 GHz

CF Step
3.86000008 MHz
Auto Man

Freq Offset
B.A006A060 Hz

Signal Track
Channel Power Power Spectral Density |jilf 0ff

11.88 dBm /25.0000 MHz -62.10 dBm/Hz

File Operation Status. A:\SCRENB29.GIF file saved

Title: Peak Output Power at 5745MHz
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Freq/Channel

Center Freq
5.76500008 GHz

Ch Freq 5.785 GH=z Trig Free

Channel Power Rve il N

Start Freq
577000080 GHz

Stop Freq
520000008 GHz

CF Step
S.B0000088 MHz
RAuto Man

Freq Offset
000000680 Hz

Signal Track
Channel Power Power Spectral Density | 0ff

14.78 dBm /25.0000 MHz -53.20 dBm/Hz

File Operation Status. A:\SCRENO230.GIF file saved

Title: Peak Output Power at 5785MHz

3 Agilent 15:21:42 Mar 16, 2011 Freq/Channel

Center Freq

Ch Freq 5.885 GHz Trig Fres 5 50500000 GHz
Channel Pawer B
Center 5.805000000 GHz Start Freq
5.79000080 GHz
Stop Freq
5.52000000 GHz
CF Step
300000008 MHz
gl Hutno Man
Freg Offset

0.00006000 Hz

Signal Track
Channel Power Power Spectral Density |[jjal 0ff

11.64 dBm /25.0000 MHz -62.34 dBm/Hz

File Operation Status, A:\SCRENG31.GIF file saved

Title: Peak Output Power at 5805MHz
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Power Spectral Density

15.407 & RSS-210(A9.2):
For the band 5.15-5.25 GHz, the peak power spectral density shall not exceed 4 dBm in any 1-
MHz band. If transmitting antennas of directional gain greater than 6 dBi are used, the peak
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the peak power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than
6 dBi are used, the peak power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

15.247 & RSS-210(A8.2):
For digitally modulated systems, the peak power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during any time
interval of continuous transmission.

Frequency Data Rate Peak Power Spectral |Limit (dBm)] Margin
(MH2z) (Mbps) Density (dBm/MHz) (dB)
5180 6 1.869 4 -2.131
5200 6 1.773 4 -2.227
5240 6 1.788 4 -2.212
5260 6 1.403 11 -9.597
5280 6 0.596 11 -10.404
5320 6 1.65 11 -9.35
5500 6 0.629 11 -10.371
5600 6 1.896 11 -9.104
5700 6 1.166 11 -9.834

Frequency Data Rate Peak Power Spectral Limit Margin
(MHz) (Mbps) Density (dBm/3kHz) (dBm) (dB)
5745 6 -15.24 8 -23.24
5785 6 -12.32 8 -20.32
5805 6 -15.06 8 -23.06
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Graphical Test Results

. Agilent 10:16:86 Jul 13, 26811 Peak Search
HNext Peak
- P A e P e, ,.-,_.‘;1—-'f\".'.""“'O“J?r-‘w'ﬂ".*“""\' .+--,,,.-‘.,...,a,...,.‘,_._“_‘.
' Next Pk Right
Next Pk Left
5.184690000 GHz .
Min Search

1.869 dBm

Pk-Pk Search

Mkr 3 CF

More
1of 2

Copyright 2600-2008 Agilent Technologies

Title: Peak Power Spectral Density for 5180MHz , 6Mbps

¥ Agilent 168:17:39 Jul 13, 2011 Peak Search

Atte B dBm Next Peak
_I_.,quu,r.w-,r-,,;.r-.;_---1,-..n-.-._.‘_u..,_y,m-.q-a.ﬁ.-).\.u.,.‘_. - M“"*-""""l'." W, TN LT PR LV L TN M’\_
Next Pk Right
Next Pk Left
5.193660000 GHz v Search
1.773 dBm

Pk-Pk Search

Mkr 5 CF

More
1of 2

BH 1 I $UBH 3 MHz

File Operation Status. A:\SCRENO12.GIF file saved

Title: Peak Power Spectral Density at 5200MHz, 6Mbps
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s Agilent 10:18:23 Jul 13, 2011 Peak Search

Next Peak
Next Pk Right
I Next Pk Left

Marker
5.234600000 GHz Min Search

1.788 dBm

Pk-Pk Search

Mkr > CF

More

WUBH 3 MHz L of 2

File Operation Status, A:\SCREN@13.GIF file saved

Title: Peak Power Spectral Density at 5240MHz, 6Mbps

% Agilent 19:19:20 Jul 13, 2611 Peak Search

Next Peak
Next Pk Right
/ Next Pk Left
Marker
15.262508000 GHz Min Search
1.483 dBm

Pk-Pk Search

Mkr > CF

More
1of2

#WBH 3 MHz

Copyright 2000-2008 Agilent Technologies

Title: Peak Power Spectral Density at 5260MHz, 6Mbps
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5 Agilent 10:20:15 Jul 13, 2811 Peak Search
Atten Next Peak
1 Next Pk Right
C a'_,,.,-_is-.-'.n1lt?o-—l-.'»y?"‘."-F.\'\.‘-.-\ur-_.\l'»'f—.-.‘y*._, ,,-.m__u..--*r:-."‘-r.--‘-“.m‘\"'~'1-."‘-\“'-"W-"\"‘!"“'—-"h'v-v-.-.,_‘
/ Next Pk Left
Marker
15.274200000 GHz i Search
0.596 dBm
Pk-Pk Search
Mkr 5 CF
More
! 2 WU y _ 1 of 2
ile Operation Status, A:\SCREM@15.6IF file saved
Title: Peak Power Spectral Density at 5280MHz, 6Mbps

% Agilent 16:21:19 Jul 13, 2811

B i I
e

Mérker
15.314800000 GH=
1.650 dBm

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1of2

ile Operation Status, A:\SCRENG16.GIF file saved

Title: Peak Power Spectral Density at 5320MHz , 6Mbps
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- Agilent 18:22:86 Jul 13, 2811 Peak Search
Next Peak
1 Hext Pk Right
‘-I___.'I,_p.-{1.h'.'\r*.l'o._-'h'p\r'iﬂ'n_h,h1‘-'|“-'“l}v1 I""'”"“"’"\"n..-.-\' I",-.-.\_,.4;-‘r—h.-.',.-'|_)-h-H»-;-.'?—-'-f..l4,-'-.rr-.-«*-rfu‘-—'vl‘p-.l,., J"-..
Next Pk Left
II"1a|rker
¥5.497360000 GHz - .
Min Search
0.629 dBm

Pk-Pk Search

Mkr 3> CF
More
] 1of 2

ile Operation Status. A:\SCRENO17.GIF file saved

Title: Peak Power Spectral Density at 5500MHz, 6Mbps
# Agilent 19:22:57 Jul 13, 2611 Peak Search
Next Peak
Next Pk Right
ol .,It.“I"__.h,-'m.i_.1-'.wIl-f._sp‘|IrAUr“|I.l-p.-_.-.-\_.'-,.n,|\_.‘ﬁu.,‘|‘_, .
Next Pk Left
5597060000 GHz i Soarch
1.896 dBm

Pk-Pk Search

Mkr » CF

More
#UBH 3 MHz Lof 2
File Operation Status. A:\SCRENO18.GIF file saved

Title: Peak Power Spectral Density at 5600MHz, 6Mbps
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- Agilent 10:25:25 Jul 13, 2611 Peak Search
Next Peak
Next Pk Right
Next Pk Left
v5.706220000 GHz i Min search
1.166 dBm

Pk-Pk Search

Mkr 5 CF

More
1 of 2

File Operation Status. A:\SCREN019.GIF file saved

Title: Peak Power Spectral Density at 5700MHz, 6Mbps

% Agilent 10:36:59 Jul 13, 2011 T
Mkrl 5.741
HNext Peak

Next Pk Right

? »
et -.-'-'pi,J,!"“?“q\-,-'*‘-‘.'c.u\.’-'ﬂ-‘n"\I.l,-'l‘um'l.\"‘-" S,

'y

i '“-‘L“"'"l'm, iPJ..fIf"J"‘~|.‘.\4'-'1'f.hp.h-,-_1,‘I|m|q|\M|\'hM.-w|" Next Pk Left

Marker
G.741218400 GHz

Min Search

-15.24 dBm
Pk-Pk Search
Mkr 5 CF

More
1of2

#\YBH 18

Copyright 2000-2008 RAgilent Technologies

Title: Power Spectral Density at 5745MHz, 6Mbps
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% Agilent 10:39:34 Jul 13, 2611 Peak Search
Next Peak
Next Pk Right

1

b | o
LN "h“'“""‘a"w-\.-,l'-.ll'-.-ﬁ'

& .
A *_'.-.-1-}#»,.‘_‘%4'f'|'fql-""u,-H_l"‘-“.—"h.t-.}"dj'l 'I"ﬁ".-.'HL"PW‘-‘\'N"\-"H,N“-.",L e

L "‘l"'T

Next Pk Left

Marker
G.789601508 GHz
-12.32 dBm

Min Search

Pk-Pk Search

Mkr > CF

More
1 of 2

# ] - #4B #: ] - pts)

File Operation Status. A:\SCRENG21.GIF file saved

Title: Power Spectral Density at 5785MHz, 6Mbps

35 Agilent 10:42:19 Jul 13, 2811 Peak Search
Hext Peak
Next Pk Right
Hext Pk Left
5.811517300 GHz :
Min Search

-15.86 dBm

Pk-Pk Search

Mkr » CF

More

B 3 kHz WUBMH 10 kHz . L of 2

File Operation Status. A:\SCRENG22.GIF file saved

Title: Power Spectral Density at 5805MHz, 6Mbps
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Peak Excursion

15.407: The ratio of the peak excursion of the modulation envelope (measured using a peak hold
function) to the maximum conducted output power (measured as specified above) shall not
exceed 13 dB across any 1 MHz bandwidth or the emission bandwidth whichever is less.

Frequency | Data Peak Limit | Margin
(MHz) Rate |Excursion|(dBm)| (dB)
(Mbps) (dB)
5180 6 8.225 13 -4.775
5200 6 8.291 13 -4.709
5240 6 8.317 13 -4.683
5260 6 8.233 13 -4.767
5280 6 8.393 13 -4.607
5320 6 8.12 13 -4.88
5500 6 8.157 13 -4.843
5600 6 8.048 13 -4.952
5700 6 7.712 13 5.288
Graphical Test Results
i Agllent 11:55:55 Mar 28, 2011 | Peak Search
Next Peak
Next Pk Right
Next Pk Left
-200.000 kHz B insearch
o}, 8.225 dB Voo |

Pk-Pk Search

Mkr 3 CF

More
1 of 2

pyright 2000-20088 Agilent Technologies

Title: Peak Excursion at 5180MHz, 6Mbps
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Peak Search

Next Peak

Next Pk Right

Next Pk Left
Marker a
-206.250 kHz Min Search
8.291 dB

Pk-Pk Search

Mkr 5 CF

More

W H ) 1of 2

File Operation $tatus: A:\SCRENB23.GIF file saved
Title: Peak Excursion at 5200MHz, 6Mbps

& Agilent 12:02:84 Mar 28, 2011 Peak Search
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More

" 1M #UBH 3 MHz 0 L 2

File Operation Status. A:\SCRENO24.GIF file saved
Title: Peak Excursion at 5240MHz, 6Mbps
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d Agilent 12:03:58 Mar 28, 2011 Peak Search
l- Next Peak
Next Pk Right
. Next Pk Left

1,Marker A
-9.712500 MHz Hin Search

8.233 dB

Pk-Pk Search

Mkr 5 CF
More
_ _ ) 1of 2
File Operation Status, A:\SCRENG25.GIF file saved
Title: Peak Excursion at 5260MHz, 6Mbps
% Agilent 12:06:18 Mar 28, 2011 Peak Search
Next Peak
MNext Pk Right
A Next Pk Left
Marker a
71.088000 MHz T Gl
s, 8393 B

Pk-Pk Search

Mkr 3 CF.

More
1of 2

File Operation Status, A:\SCREN026.GIF file saved
Title: Peak Excursion at 5280MHz, 6Mbps
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# Agilent 12:08:47 Mar 28, 2011 Peak Search
a Mkrl
Next Peak

Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF
More
_ 1of 2
File Operation Status. A:\SCRENO27.GIF file saved
Title: Peak Excursion at 5320MHz, 6Mbps
# Agilent 12:10:56 Mar 28, 2011 Peak Search
Next Peak
Next Pk Right
/ Next Pk Left
wMarker a
-1.162500 MHz .
Min Search

Pk-Pk Search

Mkr 5 CF

More
1of 2

File Operation Status. A:\SCRENG®28.GIF file saved
Title: Peak Excursion at 5500MHz, 6Mbps
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# Agilent 12:12:41 Mar 28, 2011 Peak Search

Next Peak

Next Pk Right

Next Pk Left

tMarker a
-9.843750 MHz Hin Search
8.048 dB

Pk-Pk Search

Mkr > CF

More
1of 2

File Operation Status. A:\SCRENG29.GIF file saved
Title: Peak Excursion at 5600MHz, 6Mbps

H5 Agilent 12:15:12 Mar 28, 2611 Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr > CF

More
1 M i WBH 3 MHz 1 : Lofe
File Operation Status. A:\SCRENG308.GIF file saved
Title: Peak Excursion at 5700MHz, 6Mbps

Conducted Spurious Emissions
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15.247 & RSS-210(A8.5):
In any 100 kHz bandwidth outside the frequency band in which the digitally modulated intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall
be at least 30 dB below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power.

Test Number: 59546 Spec ID: 652

Basic Standard Applied to Class Freq Range Test Details / Comments
ggﬁggj RE Ports NIA 30MHz - xGHz ﬁE? X;)gn;;lles with RSS 210, LP0002,
Operating Mode Mode : 1, 802.11A Radio Test

Power Input 110, 60Hz (+/-20%)

Overall Result Pass

ﬁﬁsr;%rgr Description Samples th;sttem under S(?Si%?rr\tent
1 5GHz Radio Test Sample | S01 1 ]
Subtest Number: 59546 - 10 Subtest Date: 30-Mar-2011

Engineer Phillip Carranco

Lab Information Building B, Radio Area

Subtest Results

Line Under Test [A] Antenna Port

Transducer Direct

Subtest Result Pass

Highest Frequency 40000.0

Lowest Frequency 30.0

Comments on the above Test No further comments

Results

Environmental Conditions:

Temperature: within range of 54 to 95 F: Yes

Humidity: between 10 and 75%: Yes

Equipment used:

C1S033988 Agilent E4446A PSA Spectrum Analyzer
CIS035095 Micro-Coax UFA147A-0-0180-110200 RF Coaxial Cable, to 40 GHz, 18 in
CIS034974 Midwest Microwave ATT-0640-20-29M-02 Attenuator, 20dB, DC-40GHz
C1S041986 Murata Electronics MXGS83RK3000 Special Radio Test Adaptor Cable
C1S041987 Murata Electronics MXGS83RK3000 Special Radio Test Adaptor Cable

Graphical Test Results
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Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

o = g - 1
Ll Vasona by EMiSoft 26 Mar 11 15:31 ..
| L] (111 FLLL L - — [1] RF Port
o . | S ; e
100!
20 - H S TR o TeceMad
i | | i ELY R (-]
-¥0 1 T T =1 T T 1 T :‘-Pt H.‘EE -10d8m
- H H .. H H H H H H H : 'El'tt l:ﬂE
T V1) VBw 2000kHz
5000 . RBw 1000k:H=z
Moda
5000
-0 Fi
1 1 1 | | H H FI‘ECELEF-:}f MHz
810 | i
00 1000 10000 100000 B s
Conducted Emissions. Genperal Template: CRE 5150-5725MHz

Filename: c\program files\emisoft - vasonsresults\phillipiscandinavis\formalicss_Sghrppicse

Title: Conducted Spurious Emissions Results for 5745MHz

Test Results Table

Frequency | Raw | Cable [Factors| Level | Measurement Type| Line | Limit {Margin| Pass Comments
MHz dBm | Loss | dB | dBm dBm | dB [Fail

5740.23 | -147 | 221 0 74 NA RF | -27 | 344 | Fail Tx Signal

37354.719 | -57.9 | 22 0 |-359 NA RF | -27 | -8.9 | Pass Noise Floor

39891.222 | -59.6 | 21.7 0 |-379 NA RF | -27 |[-10.9 | Pass Noise Floor

4799.835 64 | 217 0 |-424 NA RF | -27 |[-15.4 | Pass

4641.487 | -67.4 | 217 0 |-45.7 NA RF | -27 |[-18.7 | Pass

4961.415 | -67.6 | 21.8 0 |-45.8 NA RF | -27 |[-18.8 | Pass
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Subtest Number: 59546 - 11 Subtest Date: 30-Mar-2011

Engineer Phillip Carranco

Lab Information Building B, Radio Area

Subtest Results

Line Under Test [A] Antenna Port
Transducer Direct

Subtest Result Pass

Highest Frequency 40000.0
Lowest Frequency 30.0

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

| L] (111 Fld 1| - — [1] RF Port
1 . - )

- ! [ F111 fol . bl Cet POS
-ml:l I I I I I 1 I I 1 I Tra{e Hﬁ‘:{H

i E 10.001s
_FERef -10dBm
L Att OdB
]‘."E.\' I000kHz
FBwa 100DkHz
Mode

L]

¥l I~ . T " Frequency: MHz

30 1003 10000 10000.0 T B
Conducted Emissions: Geanperal Template: C5E 5150-57250MHz
Filename: cprogram files\emiseft - vasonairesultsiphillipls scandinavia\jormalicoe Sghzhppiese

Title: Conducted Spurious Emissions Results for 5785MHz

Test Results Table

Frequency | Raw | Cable |Factors| Level | Measurement Type | Line | Limit |Margin| Pass Comments
MHz dBm [ Loss | dB | dBm dBm | dB | /Falil

5779.009 (-11.3|221| 0 | 108 NA RF | -27 | 37.8 | Falil Tx Signal

38004.09 |-58.5| 22 0 |-365 NA RF | -27 | -9.5 | Pass Noise Floor

4799.835 [-64.2|21.7| 0 |-425 NA RF | -27 |-15.5| Pass

33203.028 | -645(21.8 | 0 |-42.7 NA RF | -27 |-15.7 | Pass Noise Floor

5119.763 |-66.4|21.8 | 0 |-44.6 NA RF | -27 |-17.6 | Pass
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Radio Intentional Test Report No: EDCS - 965718
FCC ID: LDK7926G0356

CISCO

Subtest Number: 59546 - 12

Subtest Date: 30-Mar-2011

Engineer Phillip Carranco

Lab Information Building B, Radio Area

Subtest Results

Line Under Test [A] Antenna Port
Transducer Direct

Subtest Result Pass

Highest Frequency 40000.0

Lowest Frequency 30.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

- 11535 .
Hm Vasona by EMiSoft N

: o L F — 1] RF Fort
[ 1 I ig —_— :Eé'mt
1 . e
2 Dt POS
200 Trace MAXH
sFe Sap 10.00s

anol || |

30 10010 1000.0
Conducted Emiscions: General : L : CSE t
Filename: c\program files'emisoft - vasonabresults\phillip\scandinavisiformalicss Sghrippicse

100000
Template: C5E 5150-5T250Hz

PtRef -10dBm

Att 0dB

{11 VBw 2000kHz
REw 1000kHz
Mode

| Frequency: MHz

oo em sl mmmm s ]

Title: Conducted Spurious Emissions Results for 5805MHz

Test Results Table

Frequency Raw | Cable [Factors| Level | Measurement | Line | Limit |Margin| Pass Comments
MHz dBm | Loss | dB [ dBm Type dBm | dB | /Fail

5798.398 -148 | 22 0 7.2 NA RF | -27 | 342 | Fail Tx Signal

37433.83 584 | 219 | 0 |-365 NA RF | -27 | 95 | Pass Noise Floor

4799.835 633 | 217 | 0 |-416 NA RF | -27 |[-14.6 | Pass

33320.046 | -649 | 219 | O -43 NA RF | -27 | -16 | Pass Noise Floor

4958.183 672 | 218 0 |-454 NA RF | -27 |[-18.4 | Pass

5119.763 -676 | 218 | 0 |-459 NA RF | -27 |-18.9 | Pass
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Radio Intentional Test Report No: EDCS - 965718 NI
FCC ID: LDK7926G0356 CISCO

Conducted Spurious Emissions

15.407 & RSS-210(A9.3):
For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35 GHz
band shall not exceed an EIRP of -27dBm/MHz.

For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz
band shall not exceed an EIRP of -27dBm/MHz. Devices operating in the 5.25-5.35 GHz band
that generate emissions in the 5.15-5.25 GHz band must meet all applicable technical
requirements for operation in the 5.15-5.25 GHz band (including indoor use) or alternatively meet
an out-of-band emission EIRP limit of -27 dBm/MHz in the 5.15-5.25 GHz band.

For transmitters operating in the 5.47-5.725 GHz band: all emissions outside of the 5.47-5.725
GHz band shall not exceed an EIRP of -27dBm/MHz.

Test Number: 52309 Spec ID: 652

Basic Standard Applied to Class Freq Range Test Details / Comments
EE:LE;L)E;S RE Ports N/A 30MHz - XGHz ﬁl;_cl)_:%ngles with RSS 210, LP0002,
Operating Mode Mode : 1, 802.11A Radio Test

Power Input 110, 60Hz (+/-20%)

Overall Result Pass

Comments No further comments

Deviation There were no deviations from the specification

ﬁﬁsn:%rgr Description Samples tseygsttem under S;Si%?r:tent
1 5GHz Radio Test Sample | S01 1 ]
Subtest Number: 59546 - 1 Subtest Date: 30-Mar-2011

Engineer Phillip Carranco

Lab Information Building B, Radio Area

Subtest Results

Line Under Test [A] Antenna Port
Transducer Direct

Subtest Result Pass

Highest Frequency 40000.0

Lowest Frequency 30.0

Comments on the above Test Results No further comments

Environmental Conditions:

Temperature: within range of 54 to 95 F: Yes

Humidity: between 10 and 75%: Yes
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FCC ID: LDK7926G0356 cISCO
Comments:

Equipment used:

Equipment No | Manufacturer Model Description

C1S033988 Agilent E4446A PSA Spectrum Analyzer

CIS035095 Micro-Coax UFA147A-0-0180-110200 RF Coaxial Cable, to 40 GHz, 18 in
CIS034974 Midwest Microwave | ATT-0640-20-29M-02 Attenuator, 20dB, DC-40GHz
C1S041986 Murata Electronics MXGS83RK3000 Special Radio Test Adaptor Cable
C1S041987 Murata Electronics MXGS83RK3000 Special Radio Test Adaptor Cable

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please

refer to the results table for the detectors used during formal measurements

Conducted Emissions: Geners : -t . . 4l
Filename: c:\program files\emisoft - vasonalresults\phillip\scandinavia\formalicse SghelppCSE

dBm Vasona by EMiSoft o
| | L1]1 — [11 RF Port
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=500 :
F0 1000 1000.0 100304 JEroo0 St

Template: C5E 5150-5725MHz

Title: Conducted Spurious Emissions Results for 5180MHz

Test Results Table

Frequency | Raw | Cable |Factors| Level | Measurement | Line | Limit |Margin|Pass /Fail Comments
MHz dBm [ Loss dB dBm Type dBm | dB
5174.7 -11.5 | 21.8 0 10.3 NA RF | -27 | 37.3 Fail Tx Signal
3743383 | -58.8 | 21.9 0 -36.9 NA RF | -27 | -99 | Pass Noise Floor
33516.176 | -63.9 | 21.9 0 -42.1 NA RF | -27 |-151| Pass Noise Floor
4799.835 | -64.7 | 21.7 0 -43 NA RF | -27 | -16 Pass
5226.406 68 | 21.9 0 -46.2 NA RF | -27 |-19.2 | Pass
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Radio Intentional Test Report No: EDCS - 965718

FCC ID: LDK7926G0356

CISCO

Subtest Number: 59546 - 2

Subtest Date: 30-Mar-2011

Engineer Phillip Carranco

Lab Information

Building B, Radio Area

Subtest Results

Line Under Test

[A] Antenna Port

Transducer Direct
Subtest Result Pass
Highest Frequency 40000.0
Lowest Frequency 30.0

Comments on the
above Test Results

No further comments

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

Londucted Emissions: General : - : CSE il
Filename: o\program files\emizoft - vasonsresulis\phillip\scandinavis\formalicee_Sgha\ppCSE

. : 1 14
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-Tang EiL
Freguency: MHz
=300 ! i
a0 1000 10000 100000 B e

Template: C5E 5150-57250Hz

Title: Conducted Spurious Emissions Results for 5200MHz

Test Results Table

Frequency | Raw | Cable |Factors| Level | Measurement | Line Limit [Margin| Pass Comments

MHz dBm | Loss | dB [ dBm Type dBm dB | /Fail
5194.09 | -11.7 | 21.9 0 10.2 NA RF -27 37.2 | Fall Tx Signal

37346.478| -58.1 | 22 0 -36.1 NA RF -27 9.1 | Pass Noise Floor

39330.851| -59.4 | 21.8 0 -37.5 NA RF -27 | -105 | Pass Noise Floor

33369.491| -64.6 | 21.8 0 -42.8 NA RF 27 -15.8 | Pass Noise Floor

4799.835 | -65.1 | 21.7 0 -43.5 NA RF -27 | -16.5 | Pass

4961.415 | -67 | 21.8 0 -45.2 NA RF -27 | -18.2 | Pass
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Radio Intentional Test Report No: EDCS - 965718
FCC ID: LDK7926G0356

CISCO

Subtest Number: 59546 - 3

Subtest Date: 30-Mar-2011

Engineer

Phillip Carranco

Lab Information

Building B, Radio Area

Subtest Results

Line Under Test

[A] Antenna Port

Transducer Direct
Subtest Result Pass
Highest Frequency 40000.0
Lowest Frequency 30.0

Comments on the
above Test Results

No further comments

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

Conducted Emissions: Geners : -t . . tla,
Filename: c\program filesiemisaft - vasonairesultsiphilip\scandinavis\formalicse Sghelppicse

dBm Vasona by EMiSoft g 1
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Template: C5E 5150-5725MHz

Title: Conducted Spurious Emissions Results for 5240MHz

Test Results Table

Frequency |Raw dBm| Cable | Factors | Level |Measurement|Line|Limit dBm|Margin dBfPass /Fail | Comments
MHz Loss dB dBm Type

5245.795 -12.4 219 0 9.5 NA RF | -27 36.5 Fail Tx Signal

37323404 | -58.4 219 0 -36.5 NA RF| -27 -9.5 Pass  |Noise Floor

33125.565 | -64.4 21.8 0 -42.6 NA RF | -27 -15.6 Pass | Noise Floor

4799.835 -64.5 217 0 -42.8 NA RF| -27 -15.8 Pass

4961.415 -67.3 21.8 0 -45.5 NA RF | -27 -18.5 Pass
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Frequency |Raw dBm| Cable | Factors Level |Measurement|Line |Limit dBm|Margin dB|Pass /Fail| Comments
MHz Loss dB dBm Type

Subtest Number: 59546 - 4

Subtest Date: 30-Mar-2011

Engineer

Phillip Carranco

Lab Information

Building B, Radio Area

Subtest Results

Line Under Test

[A] Antenna Port

Transducer Direct
Subtest Result Pass
Highest Frequency 40000.0
Lowest Frequency 30.0

Comments on the
above Test Results

No further comments

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

Lenducted Emissions: General : .- : USE .
Filename: c\program files\emisoft - vasonsresults\phillipiscandinavis\formalicss_Sghrppicse
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Template: CSE 5150-5725MHz

Title: Conducted Spurious Emissions Results for 5260MHz

Test Results Table

Frequency Raw | Cable |Factors| Level [ Measurement | Line | Limit [Margin| Pass Comments
MHz dBm | Loss [ dB | dBm Type dBm | dB | /Falil

5265.185 -124 1219 | O 9.5 NA RF | -27 | 365 | Fall Tx Signal

37498.108 | -57.7 [ 219 | 0O |[-358 NA RF | -27 | -8.8 | Pass Noise Floor

39647.296 | -59.6 | 21.7 0 |-379 NA RF | -27 |-10.9 | Pass Noise Floor

4799.835 -64.8 | 217 | 0 |-432 NA RF | -27 |-16.2 | Pass

4958.183 -675 | 218 | 0 |-457 NA RF | -27 |-18.7 | Pass
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FCC ID: LDK7926G0356 CISCO

Subtest Number: 59546 - 5 Subtest Date: 30-Mar-2011

Engineer Phillip Carranco

Lab Information Building B, Radio Area

Subtest Results

Line Under Test [A] Antenna Port
Transducer Direct

Subtest Result Pass

Highest Frequency 40000.0

Lowest Frequency 30.0

Comments on the No further comments

above Test Results

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

i A i L £ ] — [ RF Port
1 . ' ma
=109
bl Lo [ LT ] Det POS
-E:I'I:I H H H H H H ; H H H H gam;béﬁé{:ll-:!"
;. | | ' ELES (=)
-390 H T T T T B | B T 1 T Pt Ref -104Bm
| H H H ] H H H B H H H lﬂ.tt mE
aars Moy VBw 3000kHz
S W "RBw 1000kHz
Mode
601
-Ta4a Ei
Freguency: MHz
=520 1
30 10010 1000.0 100000 R e e ]
Conducted Emiccions: Geamperal Template: C5E 5150-5725MHz

Filename: c\program files'emisoft - vasonabresults\phillip\scandinavisiformalicss Sghrippicse

Title: Conducted Spurious Emissions Results for 5280MHz

Test Results Table

Frequency | Raw | Cable | Factors | Level | Measurement | Line | Limit |Margin| Pass Comments
MHz dBm Loss dB dBm Type dBm | dB | /Fail
5274.88 | -13.9 219 0 8 NA RF | -27 | 35 Fail Tx Signal
37334.941 | -58.3 22 0 -36.3 NA RF | -27 | 9.3 | Pass Noise Floor
39554.999 | -60 218 0 -38.2 NA RF | -27 [-11.2 | Pass Noise Floor
4799.835 | -645 | 217 0 -42.8 NA RF | -27 |-15.8 | Pass
4641.487 | -68 217 0 -46.2 NA RF | -27 |[-19.2 | Pass

Page No: 44 of 117

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.
Cisco Systems, Inc. Company Confidential



Radio Intentional Test Report No: EDCS - 965718
FCC ID: LDK7926G0356

CISCO

Subtest Number: 59546 - 6 Subtest Date: 30-Mar-2011
Engineer Phillip Carranco
Lab Information Building B, Radio Area

Subtest Results

Line Under Test [A] Antenna Port
Transducer Direct

Subtest Result Pass

Highest Frequency 40000.0

Lowest Frequency 30.0

Comments on the No further comments

above Test Results

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Conducted Emissions.; Genersl Template: CRE 5H150-5725MHz

Filename: c\program filesiemisaft - vasonairesultsiphilip\scandinavis\formalicse Sghelppicse

Title: Conducted Spurious Emissions Results for 5320MHz

Test Results Table

Frequency| Raw [ Cable [Factors| Level | Measurement Line Limit |Margin Pas_s Comments
MHz dBm | Loss [ dB [ dBm Type dBm | dB | /Falil
531689 | -132 | 219 | O 8.8 NA RF -27 | 358 | Fall Tx Signal
37552.497| 584 | 221 | 0 |-36.3 NA RF -27 | 9.3 | Pass Noise Floor
33219.509| 641 | 218 | 0 |-423 NA RF -27 | -15.3 | Pass Noise Floor
4799.835 | 655 | 217 | O |-438 NA RF -27 | -16.8 | Pass
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Radio Intentional Test Report No: EDCS - 965718
FCC ID: LDK7926G0356

CISCO

Subtest Number: 59546 - 7 Subtest Date: 30-Mar-2011
Engineer Phillip Carranco
Lab Information Building B, Radio Area

Subtest Results

Line Under Test [A] Antenna Port
Transducer Direct

Subtest Result Pass

Highest Frequency 40000.0
Lowest Frequency 30.0

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Conducted Emissions.; Genersl Template: CSE 5150-572EMHz

Filename: c\program filesiemisaft - vasonairesultsiphilip\scandinavis\formalicse Sghelppicse

Title: Conducted Spurious Emissions Results for 5500MHz

Test Results Table

5494.628 | -13.2 | 21.9 0 8.7 NA RF -27 | 35.7 | Fall Tx Signal
37376.145| -59 22 0 -37 NA RF -27 -10 | Pass Noise Floor
33135.454| -64 21.8 0 -42.2 NA RF -27 | -15.2 | Pass Noise Floor
4799.835 | -65.2 | 21.7 0 -43.5 NA RF -27 | -16.5 | Pass

4958.183 | -67.8 | 21.8 0 -46 NA RF =27 -19 | Pass
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sljialjln
FCC ID: LDK7926G0356 ‘:IIS:I‘:
Subtest Number: 59546 - 8 Subtest Date: 30-Mar-2011
Engineer Phillip Carranco
Lab Information Building B, Radio Area
Subtest Results
Line Under Test [A] Antenna Port
Transducer Direct
Subtest Result Pass
Highest Frequency 40000.0
Lowest Frequency 30.0

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Conducted Emissions: Geanperal Template: C5E 5150-57250MHz
Filename: o\program files\emisoft - vasonaresults\phillipls scandinavia\jormalicoe Sghzhppiese

Title: Conducted Spurious Emissions Results for 5600MHz

Test Results Table

Frequency Raw | Cable [Factors| Level | Measurement | Line | Limit |Margin| Pass Comments
MHz dBm | Loss | dB [ dBm Type dBm | dB | /Fail

5604.503 -13.6 22 0 8.5 NA RF | -27 | 355 | Fall Tx Signal

37536.015 -58.6 22 0 |-36.6 NA RF | -27 | -9.6 | Pass Noise Floor

33321.695 | -64.3 | 21.9 0 |-424 NA RF | -27 |-154 | Pass Noise Floor

4799.835 -64.1 | 217 0 |-425 NA RF | -27 |-155| Pass

5119.763 -67.6 | 21.8 0 |-458 NA RF | -27 |-18.8 | Pass
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Radio Intentional Test Report No: EDCS - 965718
FCC ID: LDK7926G0356

CISCO

Subtest Number: 59546 - 9

Subtest Date: 30-Mar-2011

Engineer

Phillip Carranco

Lab Information

Building B, Radio Area

Subtest Results

Line Under Test

[A] Antenna Port

Transducer Direct
Subtest Result Pass
Highest Frequency 40000.0
Lowest Frequency 30.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a '

refer to the results table for the detectors used during formal measurements

Peak Detector'. Please

Conducted Emiscions: General : L : CSE t
Filename: c\program files'emisoft - vasonabresults\phillip\scandinavisiformalicss Sghrippicse
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Template: C5E 5150-5T250Hz

Title: Conducted Spurious Emissions Results for 5700MHz

Test Results Table

Frequency | Raw | Cable [Factors| Level | Measurement Line Limit |Margin| Pass Comments
MHz dBm | Loss | dB | dBm Type dBm | dB | /Fail

5704.682 | -155|221| O 6.6 NA RF 27 | 33.6 | Falil Tx Signal

37565.682 | -58.8 | 22 0 |-36.8 NA RF 27 | -9.8 | Pass Noise Floor

4799835 | -641| 217 | 0 |-424 NA RF 27 | -15.4 | Pass

33275546 | -645| 219 | 0 |-427 NA RF 27 | -15.7 | Pass Noise Floor

4641.487 | -673| 217 | 0 | -456 NA RF -27 | -18.6 | Pass

5119.763 | 676 | 21.8 | 0O |-458 NA RF -27 | -18.8 | Pass
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Physical Test arrangement Photograph:

Title: Conducted Spurious Emissions Test Configuration

Comments on the above Photograph:

No further comments
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965718

CISCO

Conducted Emissions

Test Number: 63991 Spec ID: 1373
Basic . .
Standard Applied to Class Freq Range Test Details / Comments
CFRA47 Part
15: 2008 . 0.15MHz - U.S line voltages must be used (e.g. 110V/
(CAN/CSA- | AC PowerLine | B 30MHz 208V 60H2).
CISPR 22-02)
Operating .
Mode Mode : 1, Adapter Mode
Power Input 110, 60Hz (+/-20%)
Overall Pass
Result
Comments No further comments
Deviation There were no deviations from the specification
System Description Samples System under Sup_port
Number test equipment
1 o0 ORI S01, S02, S03, S04, S05and S15 | i) |
. S06, S08, S09, S10, S11, S12, S13
2 Support Equipment and S14 O i

Subtest Number: 63991 - 1 Subtest Date: 07-Jun-2011
Engineer Phillip Carranco

Lab Information Building B, Shield Room

Subtest Results

Line Under Test [A] AC Mains

Transducer LISN

Subtest Result Pass

Highest Frequency 30.0

Lowest Frequency 0.15

Comments on the above Test Results No further comments

Environmental Conditions:

Temperature: (59 to 95)F 72F

Humidity: ( 10 to 75)%: 36%

Comments:

Equipment used:

Eguipment Manufacturer Model Description
CIS008097 Huber + Suhner RG-223 RG-233 Cable 9m
CIS004924 Rohde & Schwarz | ESHS30 EMI Receiver (9KHz-30MHz)
CIS008185 E:ics)r?qhniijrcl:ig;:i%r:s FCC-450B-2.4-N Instrumentation Limiter
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CIS008197 | TTE H613-150K-50-21378 Hi Pass Filter - 150KHz cutoff
CIS008394 | Coleman RG-223 RG-223 Cable 6 ft
C1S008490 Bird 5-T-MN 5W 50 Ohm Terminator
CIS007036 HP E7401A Spectrum Analyzer
Cciso1gggl | Fischer Custom FCC-801-M2-32A Power Line Coupling/Decoupling Network

Communications

C1S020767 Fischer C.USt.Om FCC-450B-2.4-N Instrumentation Limiter
Communications

Ciso23g7a | FischerCustom | poe ) \on pA NEMA-5-15 | Power Adaptor, Polarized 120VAC
Communications

C1S036033 York CNE V Comparison Noise Emitter

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Power Line Conducted Emissions Template: LISN Class B

Filename: c:\program filesiemiseft - vasonairesultsiphilip\scandinavis\pp-formal CE_ 20V emid

Title: Conducted Emissions Test Results from 150k - 30MHz

Test Results Table

Frequency | Raw | Cable | Factors | Level [ Measurement Line Limit | Margin Pas.s Comments

MHz dBuV | Loss dB dBuv Type dBuVv dB [Fail
0.1514 35.7 21 0.1 56.8 Qp L 65.9 9.2 Pass

2.343 12.2 19.9 0 321 Av N 46 -13.9 Pass
0.1514 19 21 0.1 40 Av L 55.9 -15.9 Pass

2.343 18.2 19.9 0 38.2 Qp N 56 -17.8 Pass
0.1976 25 20.8 0 458 Qp N 63.7 -17.9 Pass
0.4531 8.2 20 0 28.2 Av N 46.8 -18.6 Pass

2.568 74 19.8 0 27.3 Av L 46 -18.7 Pass
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Frequency | Raw | Cable | Factors | Level | Measurement Line Limit | Margin Pas_s Comments

MHz dBuv | Loss dB dBuv Type dBuv dB [Fail
0.2696 217 205 0 422 Qp N 61.1 -18.9 Pass
0.6171 6.6 20 0 26.6 Av N 46 -19.4 Pass
0.1976 13 20.8 0 33.8 Av N 53.7 -20 Pass
0.2696 9.3 205 0 29.8 Av N 51.1 213 Pass
0.4531 14.7 20 0 34.7 Qp N 56.8 -22.1 Pass
2.568 13.2 19.8 0 331 Qp L 56 =229 Pass
2.784 13.2 19.8 0 331 Qp L 56 -22.9 Pass
0.3102 6.5 20.3 0 26.9 Av N 50 2231 Pass
0.6171 12 20 0 32 Qp N 56 -24 Pass
2.784 18 19.8 0 217 Av L 46 -24.3 Pass
0.3102 14.9 20.3 0 353 Qp N 60 -24.7 Pass
3.058 0.6 19.9 0 20.5 Av L 46 -255 Pass
3.058 6.3 19.9 0 26.2 Qp L 56 -29.8 Pass

Physical Test arran

e

T

3

Title: Conducted Emissions Te

st Configuratin

ent Photograph:
il By
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Radiated Transmitter Spurious Emissions

15.205
Radiated emissions which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply with the
radiated emission limits specified in Sec. 15.209(a)

RSS-210
Radiated emissions which fall in the restricted bands, as defined in Sec. 2.7-Table 1 must also comply with the
radiated emission limits specified in Sec. 2.7-Table 2.

Note: All 3-axis (X,Y, Z) were evaluated during preliminary testing and the worse case orientation was for all
formal testing shown below.

Test Results

Test Number: 61587 Spec ID: 966

Basic Standard Applied to Class Freq Range Test Details / Comments
SISO | crcoswre | WA | oz soariz | GERT b S0 SFRT P 4
Operating Mode Mode : 1, 802.11A Radio Test

Power Input 110, 60Hz (+/-20%)

Overall Result Pass

Comments No further comments

Deviation There were no deviations from the specification

ﬁﬁsn:%rgr Description Samples tseygsttem under S;Si%?r:tent
1 5GHz Radio Test Sample so1 i | O
Subtest Number: 61587 - 1 Subtest Date: 29-Apr-2011

Engineer Phillip Carranco

Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title Radiated Spurious Emissions Results from 30 - 1000MHz
Subtest Result Pass

Highest Frequency 1000.0

Lowest Frequency 30.0

Comments on the above Test Results | No further comments

Environmental Conditions:

Temperature: (59 to 95)F 73F

Humidity: ( 10 to 75)%: 37%

Comments:

Equipment used:

Equipment No | Manufacturer Model Description

CIS002119 EMC Test Systems | 3115 Double Ridged Guide Horn Antenna
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C1S008022 Huber + Suhner SF106A 1 meter Sucoflex cable
CIS008024 Huber + Suhner SF106A 3 meter Sucoflex cable
CIS005691 Miteq NSP1800-25-S1 Broadband Preamplifier (1-18GHz)
C1S024201 Rohde & Schwarz FSEK30 Spectrum Analyzer 20Hz - 40GHz
C1S027235 York CNEV Comparison Noise Emitter
CI1S028072 Cisco 1840 18-40GHz EMI Test Head/Verification Fixture
C1S030443 Micro-Coax UFB311A-0-1560- RF Coaxial Cable, to 18GHz, 156 In.

520520
CIS033602 Midwest Microwave | CSY-NMNM-80- RF Coaxial Cable, 27ft. to 18GHz

273001
C1S042000 Agilent E4440A Spectrum Analyzer
C1S045588 Sunol Sciences JB1 Combination Antenna, 30MHz-2GHz
CIS045051 Rohde & Schwarz ESCI EMI Test Receiver

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please

refer to the results table for the detectors used during formal measurements
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Radiated Emissions Template: RSE 15205 I0m-1GHz

Filename: c\program files\emisoft - vasonairesuits\philipiscandinavis\ppirsel\REE_30-1000MH2

Title: Radiated Spurious Emissions Results from 30 - 1000MHz

Test Results Table

Frequency | Raw | Cable [AF dB| Level [Measurement|Pol| Hgt | Azt | Limit | Margin |Pass /Fail| Comments
MHz dBuV Loss dBuV/m Type cm | Deg | dBuV/m dB
701.977 13.2 2.2 20.1 | 355 Qp H|117 [ 294 | 46 -10.5 Pass
56.882 21.3 0.6 7 28.9 Qp V| 100 [ 308 | 40 -11.1 Pass
91.372 19.6 0.8 7.7 28 Qp V| 106|327 | 435 | -155 Pass
30.728 -3.6 04 | 207 | 175 Qp H | 100 [ 308 | 40 -22.5 Pass
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Subtest Number: 61587 - 2 Subtest Date: 29-Apr-2011

Engineer Phillip Carranco

Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title Peak Radiated Spurious Emissions Results from 1 - 18GHz (5180MHz)

Subtest Result Pass

Highest Frequency 18000.0

Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please

refer to the results table for the detectors used during formal measurements

e Vasona by EMiSoft i Ea o
i | | i i i — [1] Horzont:
R b e e D o Meatnenl

k Lt
- bl-l’#

E'IIIJ
400!
-33'.'I.l'.'l:
| | | | | | keas Dist Im
M R e e Spec Dist Im
i ! ! i i ! Freqguency: MHz
|:||:| 1 { { | |
10000 10000.0 150000
Radiated Emissions Template: RSE 15 209 Pk 1-18GHz

Filename: c:\program files\emisoft - vasonabresults\phillip\scandinavisipprse\bgheii1a 5180 1-

Title: Peak Radiated Spurious Emissions Results from 1 - 18GHz (5180MHz)

Test Results Table

Frequency | Raw | Cable |AF dB| Level |Measurement|Pol| Hgt | Azt | Limit | Margin [Pass /Faill Comments
MHz dBuV | Loss dBuV/m Type cm | Deg | dBuV/im| dB

17874.954| 388 | 136 | 113 | 63.6 Pk V]100| O 74 -104 | Pass Noise Floor

14286.503 | 38 117 | 7.2 | 569 Pk H|100(| 0 74 -17.1 | Pass Noise Floor

4800.074 | 50.8 6.6 | -38 | 536 Pk V|131(320| 74 -204 | Pass

4960.002 | 48.1 6.7 -4 50.8 Pk V117292 74 -23.2 | Pass
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Subtest Number: 33481 - 3

Subtest Date: 25-Sep-2008

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Ave Radiated Spurious Emissions Results from 1 - 18GHz (5180MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

S0

500!
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i ]

ag |

dBuyYm

10000
Radiated Emissions. . ate: RS 09 AVG 1-18GHz
Filename: c\program filesiemisoft - vasonatresults\phillip\scandinavia\ppirsetbgheiiia 5180_1-

Wasona by EMiSoft

o | I RN SN S S

100000
Template: RGE 15200 AVG 1-1EGHz

13 Apr 11 11:14
— Ax Lmt

Meas Dist 2m
Spec Dist 3m

Freqguency: MHz
150000

Title: Ave Radiated Spurious Emissions Results from 1 - 18GHz (5180MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement | Pol |Hgt|Azt| Limit (Margin| Pass Comments
MHz | dBuV | Loss dBuV/im Type cm [Deg|dBuv/im| dB | /Fail

4799.964 | 48.66 | 6.6 | -3.8 | 51.45 Av V [102(258| 54 | -2.55 | Pass

17893.114| 24.30 | 13.7 | 11.3 | 49.33 Av V [100| O | 54 | -4.7 | Pass Noise Floor
4959.99 | 4519 | 6.7 | -4.0 | 47.86 Av V [135[308| 54 | -6.14 | Pass

6399.95 | 42.07| 8 -4.1 | 46.83 Av V (123|341 54 | -7.17 | Pass

4639.960 | 4384 | 64 | -4.1 | 46.18 Av V [136] 17| 54 |-7.82 | Pass

5760.01 [ 4053 | 7.4 | -41 | 43.84 Av V [128(336| 54 |-10.16| Pass

14698.48 | 24.00 | 12 | 6.5 | 425 Av V [100| 0 | 54 |-115| Pass Noise Floor
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Subtest Number: 61587 - 4 Subtest Date: 03-May-2011
Engineer Phillip Carranco
Lab Information Building I, 5m Anechoic
Subtest Results
Subtest Title Peak Radiated Spurious Emissions Results from 1 - 18GHz (5200MHz)
Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please

refer to the results table for the detectors used during formal measurements
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Radiated Emissions _Template: RSE 15,209 Pk #-18GHz
Filename: c:\program files\emiseft - vasonatresults\phillip\scandinavia\ppirsetbgheii1a 5200 _1-

Title: Peak Radiated Spurious Emissions Results from 1 - 18GHz (5200MHz)

Test Results Table

Frequency | Raw Cable |AF dB| Level |Measurement|Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz dBuv Loss dBuV/m Type cm [Deg|dBuv/im| dB | /Fail

17907.124 38 136 | 115 | 631 Pk V |100| 0 | 74 |-10.9 | Pass Noise Floor

14254334 | 38.3 11.8 72 | 57.3 Pk V [100( 0 | 74 |-16.7 | Pass Noise Floor

4799.741 52.3 6.6 -3.8 | 55.1 Pk V |120| 22| 74 |-18.9 | Pass

4959.71 494 6.7 -4 52 Pk V 102|257 74 -22 | Pass
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Subtest Number: 61587 - 5 Subtest Date: 03-May-2011

Engineer Phillip Carranco

Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title Ave Radiated Spurious Emissions Results from 1 - 18GHz (5200MHz)

Subtest Result Pass

Highest Frequency 18000.0

Lowest Frequency 1000.0

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emicsions Template: RSE 15,209 AVG 1-18GHz

Filename: c:\program files\emisoft - vasonabresults\phillip\scandinavisipprse\bgha 114 5200 1

Title: Ave Radiated Spurious Emissions Results from 1 - 18GHz (5200MHz)

Test Results Table

Frequency MHz| Raw | Cable |AF dB| Level |Measurement |Pol| Hgt| Azt | Limit |[Margin| Pass Comments
dBuV | Loss dBuV/m Type cm [Deg|dBuv/im| dB | /Falil
4799.973 498 | 66 | -38 | 526 Av V|121| 23| 54 | -14 | Pass
17887.407 243 | 13.7 | 11.3 | 494 Av vV [100( 0 54 -4.6 | Pass Noise Floor
4639.963 467 | 64 | 41 | 49 Av vV |106| 21 | 54 -5 | Pass
4959.934 446 | 67 | -4 | 412 Av V |123|342| 54 | -6.8 | Pass
5759.986 27| 74 | 41| 46 Av V |130|341| 54 -8 | Pass
14723.904 24 12 | 65 | 425 Av vV [100( 0 54 | -11.5 | Pass Noise Floor
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CiIsSco

Subtest Number: 61587 - 6

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Peak Radiated Spurious Emissions Results from 1 - 18GHz (5240MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please

refer to the results table for the detectors used during formal measurements
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Freguency: MHz

180000

Template: RSE 15 309 Pk {-18GHz

Title: Peak Radiated Spurious Emissions Results from 1 - 18GHz (5240MHz)

Test Results Table

Frequency MHz| Raw | Cable [AF dB| Level |Measurement|Pol|Hgt | Azt| Limit |Margin| Pass Comments
dBuV | Loss dBuV/m Type cm [Deg|dBuvim| dB | /Fail

17900.897 386 | 136 | 114 | 63.7 Pk H[100| O 74 | -10.3 | Pass Noise Floor

14306.22 38 | 118 | 7.3 57 Pk H|[100| O 74 -17 | Pass Noise Floor
4800.032 519 | 66 | -38 | 547 Pk V 1104|351 74 |-19.3| Pass
4959.781 485 | 6.7 -4 51.2 Pk V 1101|258 74 |-22.8| Pass
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CISCO

Subtest Number: 61587 - 7

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Ave Radiated Spurious Emissions Results from 1 - 18GHz (5240MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Filename: c\program filesiemisoft - vasonairesults\phillip\scandinavia\ppirsetbghe 114 5240 1

Title: Ave Radiated Spurious Emissions Results from 1 - 18GHz (5240MHz)

Test Results Table

Frequency MHz| Raw | Cable |AF dB| Level |Measurement|Pol |Hgt|Azt| Limit |Margin| Pass Comments
dBuV | Loss dBuV/im Type cm [Deg|dBuv/im| dB | /Falil
4799.968 481 | 66 | -38 | 509 Av V |100{300| 54 | -3.1 | Pass
17902.454 | 243 | 136 | 114 | 49.3 Av V |[100] 0 | 54 | -47 | Pass Noise Floor
4959.944 4471 67 | -4 | 474 Av V |114(244] 54 | 6.6 | Pass
6399.964 423 | 8 | -32| 411 Av V |124]1352| 54 | -6.9 | Pass
4639.95 428 | 64 | 41 | 452 Av V |135(349| 54 | -8.8 | Pass
14711.97 24 | 12 | 65 | 425 Av V [100] 0 | 54 |[-115| Pass Noise Floor
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CiIsSco

Subtest Number: 61587 - 8 Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Peak Radiated Spurious Emissions Results from 1 - 18GHz (5260MHz)

Subtest Result

Pass

Highest Frequency

18000.0

Lowest Frequency

1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Hadisted Emiccions Template: RSE 15200 Pk 1-1BGHz

Filename: c\program files\emisoft - vasonabresults\phillip\scandinavisipprse\bgheii1a 5280 1-

Title: Peak Radiated Spurious Emissions Results from 1 - 18GHz (5260MHz)

Test Results Table

Frequency MHz| Raw | Cable [AF dB| Level |Measurement|Pol|Hgt|Azt| Limit |Margin| Pass Comments
dBuV | Loss dBuV/im Type cm [Deg|dBuV/im| dB [ /Falil

17895.19 383 | 13.7 | 11.3 | 63.3 Pk H [100| O 74 | -10.7 | Pass Noise Floor

14315.56 384 | 118 | 7.2 | 575 Pk H [100| O 74 | -16.5 | Pass Noise Floor
4799.703 497 | 66 | -38 | 525 Pk V |116|301| 74 | -21.5 | Pass
4959.881 485 | 6.7 -4 51.2 Pk V |115|246| 74 | -22.8 | Pass
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CISCO

Subtest Number: 61587 - 9 Subtest Date: 03-May-2011
Engineer Phillip Carranco

Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title Ave Radiated Spurious Emissions Results from 1 - 18GHz (5260MHz)
Subtest Result Pass

Highest Frequency 18000.0

Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions Template: RSE 15 200 AVG 1-18GH=z

Filename: c\program files\emisoft - vasonairesuits\philipiscandinavis\ppirseiighei i14 5280 1

Title: 5700MHz Peak Test Results

Test Results Table

Frequency MHz| Raw | Cable |AF dB| Level [Measurement|Pol|Hgt|Azt| Limit |Margin| Pass Comments
dBuV | Loss dBuV/m Type cm |Deg|dBuv/m| dB | JFalil
4799.986 491 | 66 | -38 | 519 Av V [104(260| 54 | -2.1 | Pass
17899.341 243 | 137 | 114 | 494 Av V |100| 0 | 54 | -46 | Pass Noise Floor
4959.969 446 | 6.7 -4 47.3 Av V [110(313| 54 | -6.7 | Pass
6399.959 418 | 8 -32 | 46.6 Av V |124|340| 54 | -7.4 | Pass
4639.949 43 | 64 | 41 | 453 Av V [109(262| 54 | -8.7 | Pass
14729.093 239 | 12 65 | 424 Av V |100| 0 | 54 |-11.6 | Pass Noise Floor
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CiIsSco

Subtest Number: 61587 - 10 Subtest Date: 03-May-2011
Engineer Phillip Carranco

Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title Peak Radiated Spurious Emissions Results from 1 - 18GHz (5280MHz)
Subtest Result Pass

Highest Frequency 18000.0

Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions Template: RSE 15.20% Pk 1-18GHz

Filename: c\program files\emisoft - vasonairesuits\philipiscandinavis\ppirseifgheii1a 528D 1-

Title: Peak Radiated Spurious Emissions Results from 1 - 18GHz (5280MHz)

Test Results Table

Frequency MHz| Raw | Cable [AF dB| Level [Measurement|Pol|Hgt|Azt| Limit |Margin| Pass Comments
dBuV | Loss dBuV/m Type cm |Deg|dBuV/m| dB | /Falil

17923.727 379 | 136 | 116 | 63.1 Pk H (100 O | 74 |-10.9 | Pass Noise Floor

14709.376 388 | 12 | 65 | 573 Pk H (100 O | 74 | -16.7 | Pass Noise Floor
4799.879 511 | 66 | -38 | 539 Pk V |116|300| 74 |-20.1 | Pass
4639.848 462 | 64 | 41 | 485 Pk V |136|341| 74 |-255| Pass
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Radio Intentional Test Report No: EDCS - 965718

FCC ID: LDK7926G0356 et P L
Subtest Number: 61587 - 11 Subtest Date: 03-May-2011

Engineer Phillip Carranco

Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title Ave Radiated Spurious Emissions Results from 1 - 18GHz (5280MHz)

Subtest Result Pass

Highest Frequency 18000.0

Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radisted Emissions Template: RSE 15 200 AVG 1-18GH=z

Filename: cprogram files\emisoft - vasonairesuits\philipiscandinavis\ppirseiighe\i14 5280 1

Title: Ave Radiated Spurious Emissions Results from 1 - 18GHz (5280MHz)

Test Results Table

Frequency MHz| Raw | Cable [AF dB| Level [Measurement|Pol|Hgt|Azt| Limit |Margin| Pass Comments
dBuV | Loss dBuV/m Type cm |Deg|dBuV/m| dB | /Falil
4799.98 436 | 66 | -38 | 514 Av V |116(301| 54 | -2.6 | Pass
17887.407 243 | 137 | 113 | 494 Av V |100{ 0 | 54 | -46 | Pass Noise Floor
4959.976 454 | 6.7 -4 48.1 Av V [102(245| 54 | -5.9 | Pass
6400 427 | 8 -32 | 475 Av V |124|346| 54 | -6.5 | Pass
4639.992 425 | 64 | 41 | 448 Av V |124(267| 54 | -9.2 | Pass
14714.046 241 | 12 65 | 426 Av V |100{ 0 | 54 |-114 | Pass Noise Floor
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Radio Intentional Test Report No: EDCS -
FCC ID: LDK7926G0356

965718

CiIsSco

Subtest Number: 61587 - 12

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Peak Radiated Spurious Emissions Results from 1 - 18GHz (5320MHz)

Subtest Result

Pass

Highest Frequency

18000.0

Lowest Frequency

1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions. : ate: RS 09 Pk 1-18GHz
Filename: cprogram files\emisoft - vasonairesuits\philipiscandinavis\ppirseiigheiiia 5320 1-

Template: RSE 15200 Pk 1-18GHz

Title: Peak Radiated Spurious Emissions Results from 1 - 18GHz (5320MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt| Azt | Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuV/m| dB | /Fall

17869.766( 38.7 | 135 | 11.3 | 635 Pk V |100]| O 74 | -10.5 | Pass Noise Floor
6399.967 | 452 | 8 -3.2 50 Pk H ({120 -2 | 74 -24 | Pass
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Radio Intentional Test Report No: EDCS - 965718
FCC ID: LDK7926G0356

CISCO

Subtest Number: 61587 - 13

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Ave Radiated Spurious Emissions Results from 1 - 18GHz (5320MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions. : ate: RS 09 AVG -18GHz
Filename: cprogram files\emisoeft - vasonairesuits\philipiscandinavis\ppirseiigheii14 5320 1

Template: RSE 15200 AVE 1-1BGHz

Title: Ave Radiated Spurious Emissions Results from 1 - 18GHz (5320MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm |Deg|dBuV/m| dB | /Falil

4799962 | 484 | 66 | -38 | 51.2 Av V |144|341| 54 | -2.8 | Pass

17891.672| 24.1 | 13.7 | 11.3 | 49.2 Av V [109(335| 54 | -4.8 | Pass Noise Floor
4959998 | 45 | 6.7 -4 41.7 Av V |137|312| 54 | -6.3 | Pass

6399.959 | 424 | 8 | -32 | 47.2 Av V [126(344| 54 | -6.8 | Pass

10639.925| 309 | 9.7 | 54 46 Av H (109|335 54 -8 | Pass Noise Floor

14697.961| 241 | 12 | 65 | 425 Av V [100( O | 54 |-115| Pass Noise Floor
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Radio Intentional Test Report No: EDCS -

FCC ID: LDK7926G0356

965718

CiIsSco

Subtest Number: 61587 - 14

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Peak Radiated Spurious Emissions Results from 1 - 18GHz (5500MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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; . i  Jemplate: RSE 15209 Pk 1-18GHz
Filename: c\program files\emisoft - vasonabresuits\phillip\scandinavisipprse\bgheii1a 55 1-

Title: Peak Radiated Spurious Emissions Results from 1 - 18GHz (5500MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol[Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuVim| dB | /Falil

17916.982( 383 | 136 | 11.5 | 634 Pk H [100| O 74 | -10.6 | Pass Noise Floor

14847.393( 394 | 12 5.9 57.3 Pk V |100| O 74 | -16.7 | Pass Noise Floor
4799.978 | 51.8 | 6.6 | -3.8 | 54.6 Pk V 1102|305| 74 |-19.4 | Pass

4959.875| 494 | 6.7 -4 52.1 Pk V |104|246| 74 | -21.9 | Pass
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Radio Intentional Test Report No: EDCS - 965718
FCC ID: LDK7926G0356

CISCO

Subtest Number: 61587 - 15

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Ave Radiated Spurious Emissions Results from 1 - 18GHz (5500MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

Radiated Emissions. : ate: RS 09 AVG -18GHz
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Title: Ave Radiated Spurious Emissions Results from 1 - 18GHz (5500MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit (Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuv/m| dB | /Fail
4799.977 | 504 | 6.6 | -38 | 53.2 Av V [122| 24| 54 | -08 | Pass
17882.737| 245 | 13.7 | 11.3 | 495 Av V [100] 0 | 54 | -45 | Pass Noise Floor
4959.986 | 459 | 6.7 | -4 48.6 Av V [110(317| 54 | -54 | Pass
6399.953 | 414 | 8 | -32 | 461 Av V |1241343| 54 | -7.9 | Pass
4640 | 436 | 64 | -41 46 Av V [110(261| 54 -8 | Pass
13750 | 243 | 118 | 64 | 426 Av V [100] 0 | 54 |[-11.4 | Pass Noise Floor
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Radio Intentional Test Report No: EDCS -

FCC ID: LDK7926G0356

965718

CiIsSco

Subtest Number: 61587 - 16

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Peak Radiated Spurious Emissions Results from 1 - 18GHz (5600MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions. . ate: RS 09 Pk £-18GHz
Filename: c\program files'emisoft - vasonairesults\phillip\scandinavisipprse\bgheii1a 8600 1-

Template: RSE 15 309 Pk {-18GHz

Title: Peak Radiated Spurious Emissions Results from 1 - 18GHz (5600MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuV/im| dB | /Falil

17860.426 39.5 | 135 | 11.3 | 64.3 Pk V |100( O 74 9.7 | Pass Noise Floor

1422424 | 379 | 118 | 7.4 57 Pk V 1100 O 74 -17 | Pass Noise Floor

4799516 | 49.7 | 6.6 | -3.8 | 525 Pk V (106|260 74 |[-215| Pass
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Radio Intentional Test Report No: EDCS - 965718
FCC ID: LDK7926G0356

CISCO

Subtest Number: 61587 - 17

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Ave Radiated Spurious Emissions Results from 1 - 18GHz (5600MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Template: RSE 15200 AVE 1-1BGHz
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Title: Ave Radiated Spurious Emissions Results from 1 - 18GHz (5600MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|[Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm |Deg|dBuvV/m| dB | /Fail

4799.97 | 50 | 66 | -38 | 528 Av V [102(305| 54 -1.2 | Pass

4959.962 | 466 | 6.7 | -4 49.2 Av V 1104|248 54 -4.8 | Pass

17882.737| 242 | 13.7 | 113 | 49.2 Av H|100| 0 | 54 -4.8 | Pass Noise Floor
6399.95 | 427 | 8 | -3.2 | 475 Av V |115]|339| 54 -6.5 | Pass

4639.953 | 441 | 64 | 41 | 465 Av V (118(308| 54 -7.5 | Pass

13720.425| 24.2 | 11.8 | 6.7 | 427 Av H|100{ 0 | 54 |-113 | Pass Noise Floor
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Radio Intentional Test Report No: EDCS -

FCC ID: LDK7926G0356

965718

CiIsSco

Subtest Number: 61587 - 18

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Peak Radiated Spurious Emissions Results from 1 - 18GHz (5700MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

a0

dBuYim

WVasona by EMiSoft

500 |
400!

300

ag |

1000.0
Radiated Emiccions

i1 I A S

TR

100000

T4 Apr 11 10:45 ..

1] Horzont:
— [2] Yerticsl
k Lmit
Dabangy
B + Fommal
Meas Dist Im
Spec Dist Im
Freguency: MHz

180000

; } INE Template: RSE 15209 Pk 1-18GHz
Filename: c\program files\emisoft - vasonairesuits\phillip\scandinavisipprse\bgheiila 570 1-

Title: Peak Radiated Spurious Emissions Results from 1 - 18GHz (5700MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit |Margin| Pass Comments
MHz | dBuV | Loss dBuV/im Type cm |Deg|dBuv/im| dB | /Fail

17913.35| 379 | 136 | 115 | 63 Pk V 1100| O 74 -11 | Pass Noise Floor

14185.325( 38.2 | 11.8 | 7.2 | 571 Pk H (100( O 74 | -16.9 | Pass Noise Floor

4799.801| 535 | 6.6 | -3.8 | 56.2 Pk V 1100|306 74 |-17.8 | Pass
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Radio Intentional Test Report No: EDCS - 965718
FCC ID: LDK7926G0356

CiIsSco

Subtest Number: 61587 - 19

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Ave Radiated Spurious Emissions Results from 1 - 18GHz (5700MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

Radiated Emissions. : ate: RS 09 AVG -18GHz
Filename: c\program files\emisoft - vasonairesuits\philipiscandinavis\ppirseiighei 14 5700 1

Template: RSE 15200 AVE 1-1BGHz
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Title: Ave Radiated Spurious Emissions Results from 1 - 18GHz (5700MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol [Hgt|Azt| Limit |Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuvV/m| dB | /Fail

4799.977 | 50.1 | 66 | -38 | 52.8 Av V |101(305| 54 | -1.2 | Pass

4959.97 | 469 | 6.7 | -4 49.5 Av V |101{260| 54 | -45 | Pass

17886.888| 239 | 13.7 | 11.3 | 49 Av V |100( 0 | 54 -5 | Pass Noise Floor

6399.979 | 433 | 8 | -3.2 48 Av V |125(348| 54 -6 | Pass

4640.007 | 44 | 64 | -41 | 463 Av V |119(310| 54 | -7.7 | Pass

13737.028| 24 | 119 | 6.6 | 425 Av H|100| 0 | 54 |-115] Pass Noise Floor

Page No: 72 of 117

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.
Cisco Systems, Inc. Company Confidential




Radio Intentional Test Report No: EDCS -

FCC ID: LDK7926G0356

965718

CiIsSco

Subtest Number: 61587 - 20

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Peak Radiated Spurious Emissions Results from 1 - 18GHz (5745MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions. : ate: RS 09 Pk 1-18GHz
Filename: c\program files\emisoft - vasonairesuits\philipiscandinavis\ppirseiighsiiia 5745 1-

Template: RSE 15200 Pk 1-18GHz

Title: Peak Radiated Spurious Emissions Results from 1 - 18GHz (5745MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuV/im| dB | /Falil

17859.907( 38.8 | 135 | 11.3 | 636 Pk V |100| O 74 | -104 | Pass Noise Floor

14245513| 38.1 | 11.8 | 7.2 57.1 Pk V 1100 O 74 | -16.9 | Pass Noise Floor

4800.016 | 51 | 66 | -3.8 | 53.8 Pk V (115|304 74 |-20.2 | Pass
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Radio Intentional Test Report No: EDCS - 965718
FCC ID: LDK7926G0356

CiIsSco

Subtest Number: 61587 - 21

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Ave Radiated Spurious Emissions Results from 1 - 18GHz (5745MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

Radiated Emissions. . ate: RS 09 AVG 1-18GHz
Filename: c\program files\emisoft - vasonairesuits\phillip\scandinavisipprsebghai 114 5745 1

Template: RSE 15300 AVE 1-1BGHz
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Title: Ave Radiated Spurious Emissions Results from 1 - 18GHz (5745MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol |Hgt|Azt| Limit |Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm |Deg|dBuv/m| dB | /Fail

4799955 | 484 | 66 | -3.8 | 51.2 Av V 129|315 54 -2.8 | Pass

17994.811| 233 | 13.7 | 11.6 | 486 Av V (100| 0 54 -54 | Pass Noise Floor

6399.954 | 434 | 8 | -32 | 482 Av V 124|344 54 -5.8 | Pass

4639.984 | 43 | 64 | 41 | 453 Av V [113(336| 54 -8.7 | Pass

13740.142| 243 | 119 | 65 | 427 Av H [100| O 54 | -11.3 | Pass Noise Floor

5439994 |1 385 | 7 | -35 42 Av V [125(324| 54 -12 | Pass
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Radio Intentional Test Report No: EDCS -

FCC ID: LDK7926G0356

965718

CiIsSco

Subtest Number: 61587 - 22

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Peak Radiated Spurious Emissions Results from 1 - 18GHz (5785MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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; } INE Template: RSE 15209 Pk 1-18GHz
Filename: c\program files\emisoft - vasonabresuits\phillip\scandinavisipprse\bgheiila ET8E 1-

Title: Peak Radiated Spurious Emissions Results from 1 - 18GHz (5785MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuV/im| dB | /Falil

17852.643( 38.3 | 13.6 | 11.3 | 63.2 Pk V |100| O 74 | -10.8 | Pass Noise Floor

14184.806( 37.9 | 11.8 | 7.2 56.9 Pk V 1100 O 74 | -17.1 | Pass Noise Floor

4800.098| 52 | 66 | -3.8 | 54.8 Pk V (116|304 74 |-19.2 | Pass
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FCC ID: LDK7926G0356

CiIsSco

Subtest Number: 61587 - 23

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Ave Radiated Spurious Emissions Results from 1 - 18GHz (5785MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

a0

500 |
400!

300

ag |

dBuYm

1000.0
Radiated Emissions

Wasona by EMiSoft

i1 | I R S SR S

100000

T4 Apr 15 11:50 ..

— [1] Horzont:
— [2] Yerticsl

Mezs Dist Im
Spec Dist Im

Freguency: MHz

180000

; } INE Template: RSE 15,208 AVG 1-18GHz
Filename: c\program files\emisoft - vasonabresuits\phillip\scandinavisipprsebgha\ 114 5TEE 1

Title: Ave Radiated Spurious Emissions Results from 1 - 18GHz (5785MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit (Margin| Pass Comments
MHz dBuV | Loss dBuV/im Type cm |Deg|dBuv/im| dB | /Fail

4799.972 | 47.7 | 6.6 | -38 | 504 Av V [143[306| 54 -3.6 | Pass

17992.217| 235 | 13.7 | 11.6 | 488 Av H |100| O 54 -5.2 | Pass Noise Floor

6399.967 | 424 | 8 | -32 | 472 Av V [116(343| 54 -6.8 | Pass

4639.979 | 429 | 64 | 41 | 452 Av V [118(326| 54 -8.8 | Pass

13730.802| 244 | 118 | 6.6 | 428 Av H |100| O 54 | -11.2 | Pass Noise Floor
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Frequency| Raw | Cable |AF dB| Level | Measurement | Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/im Type cm |Deg|dBuv/im| dB | /Fail
5279.96 | 376 | 69 | -34 41.1 Av V 128|311 54 -12.9 | Pass
Subtest Number: 61587 - 24 Subtest Date: 03-May-2011
Engineer Phillip Carranco
Lab Information Building I, 5m Anechoic
Subtest Results
Subtest Title Peak Radiated Spurious Emissions Results from 1 - 18GHz (5805MHZz)
Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

e Vasona by EMiSoft T e
. i 1 e E_:Eﬂl}l!ﬂl?:td
i — [2] Verticsl
R B A ﬁé_mt
S'II'J
00
-33'.'I.l'.'l:
2000 .
i i H i H k=zz Dist 3m
111 A DS Rl s e s il e Spec Dist Im
[ ! ! i ! ! Freguency: MHz
ag
10000 10000.0 150000
Radiated Emissions Template: RSE 15203 Pk 1-18GHz

Filename: c:\program files\emisoft - vasonabresults\phillip\scandinavisipprse\bgheii1a BBOG 1-

Title: Peak Radiated Spurious Emissions Results from 1 - 18GHz (5805MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement | Pol|Hgt|Azt| Limit |Margin| Pass Comments
MHz dBuV | Loss dBuV/im Type cm |Deg|dBuv/im| dB | /Fail

17969.387( 38.2 | 135 | 11.6 | 63.2 Pk V 1100| 0 74 | -10.8 | Pass Noise Floor

4800.141 | 506 | 6.6 | -3.8 | 534 Pk V |115|305| 74 |-20.6 | Pass
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CiIsSco

Subtest Number: 61587 - 25

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Ave Radiated Spurious Emissions Results from 1 - 18GHz (5805MHz)

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

a0

500 |
400!

300
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dBuYm

1000.0
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Wasona by EMiSoft

i1 | I R S SR S

100000

T4 Apr 11 12:65 ..

— [1] Horzont:
— [2] Yerticsl

Mezs Dist Im
Spec Dist Im

Freguency: MHz

180000

; } INE Template: RSE 15,208 AVG 1-18GHz
Filename: c\program files\emisoft - vasonairesuits\phillip\scandinavisipprse\bgha\ 114 5805 1

Title: Ave Radiated Spurious Emissions Results from 1 - 18GHz (5805MHz)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol |Hgt|Azt| Limit |Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm |Deg|dBuv/m| dB | /Fail

4799987 | 481 | 66 | -3.8 | 50.9 Av V 116|304 54 -3.1 | Pass

17999.481| 234 | 138 | 11.6 | 488 Av H |100| O 54 -5.2 | Pass Noise Floor

6399.979 | 415 | 8 | -32 | 463 Av V 118|352 54 -1.7 | Pass

4639.982 | 43.7 | 64 | -41 46 Av V [136(344| 54 -8 | Pass

4959939 | 42.2 | 6.7 44.8 Av V 113|249 54 9.2 | Pass

13740.142| 242 | 119 | 6.5 | 426 Av H |100| O 54 | -11.4 | Pass Noise Floor
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FCC ID: LDK7926G0356

CiIsSco

Subtest Number: 61587 - 26

Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Peak Radiated Spurious Emissions Results from 18 - 26GHz

Subtest Result Pass
Highest Frequency 26499.999
Lowest Frequency 18000.0

Comments on the above Test Results | No signals seen within 10dB of the Limit

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions

Template: RSE 15209 Pk 18-20GHz

Filename: c\program files\emisoft - vasonsresults\phillipiscandinavial pp'.rsaE'.':ghz'.E 1a_18-2Egh

Title: Peak Radiated Spurious Emissions Results from 18 - 26GHz
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FCC ID: LDK7926G0356 c !' A ﬂlﬂ
Subtest Number: 61587 - 27 Subtest Date: 03-May-2011
Engineer Phillip Carranco
Lab Information Building I, 5m Anechoic
Subtest Results
Subtest Title Ave Radiated Spurious Emissions Results from 18 - 26GHz
Subtest Result Pass
Highest Frequency 26499.999
Lowest Frequency 18000.0

Comments on the above Test Results | No signals seen within 10dB of the Limit

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

- . 1 11 15:29 .
e Vasona by EMiSoft i i o
! — ;Enrti_mqté
| | — (= e
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400 |
300
30 Mm
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T b | B | e S o O B Spec Dist Im
i i Freqguency: MHz
13000.0 26450900
Radisted Emissions Template: RSE 15 209 AVG 18-85

Filename: c\program files\emisoft - vasonsresults\phillipiscandinavis\ppirse\bghei i 1a_18-28gh

Title: Ave Radiated Spurious Emissions Results from 18 - 26GHz
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Subtest Number: 61587 - 28 Subtest Date: 03-May-2011

Engineer Phillip Carranco

Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title Peak Radiated Spurious Emissions Results from 26 - 40GHz
Subtest Result Pass

Highest Frequency 40000.0

Lowest Frequency 26500.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

N Vasona by EMiSoft i )
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Radiated Emissions Template: RSE 15 209 Pk 25-40GH:z

Filename: c\program files'emisoft - vasonabresuits\phillip\scandinavisipprse\bghei i 1a25-40gh

Title: Peak Radiated Spurious Emissions Results from 26 - 40GHz

Test Results Table

Frequency | Raw | Cable |AF dB| Level | Measurement | Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz dBuV | Loss dBuV/m Type cm [Deg| dBuV/im | dB | /Falil
37999.091 | 61.6 0 -2 59.7 Peak(Scan) | H [101| -1 | 835 |-23.8 | Pass Noise Floor
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Subtest Number: 61587 - 29 Subtest Date: 03-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Ave Radiated Spurious Emissions Results from 26 - 40GHz

Subtest Result Pass
Highest Frequency 40000.0
Lowest Frequency 26500.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

N Vasona by EMiSoft i )
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Hadisted Emiccions Template: RSE 15 200 Pk 25-40GHz

Filename: c\program files'emisoft - vasonabresuits\phillip\scandinavisipprse\bghei i 1a25-40gh

Title: Ave Radiated Spurious Emissions Results from 26 - 40GHz

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol[Hgt|Azt| Limit [Margin| Pass Comments
MHz dBuV | Loss dBuV/im Type cm [Deg| dBuv/im | dB | /Falil
37998.911| 49.2 0 -2 47.3 Peak(Scan) | H [101| -1 | 635 |-16.2 | Pass Noise Floor
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Radiated Band Edge Measurements

Radiated emissions which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply with the
radiated emission limits specified in Sec. 15.209(a).

Note: All 3-axis (X,Y, Z) were evaluated during preliminary testing and the worse case orientation was for all
formal testing shown below.

Test Number: 33480 Spec ID: 860

Basic Standard Applied to Class Freq Range Test Details / Comments
gzrs]gg’égg Enciosure | niA 2.4GHz - CFRA47 Part 15.205,CFRA47 Part
Measurements 5.825GHz 15.209,LP002, RSS210HKTA1039
Operating Mode Mode : 1, 802.11A Radio Test

Power Input 110, 60Hz (+/-20%)

Overall Result Pass

Comments No further comments

Deviation There were no deviations from the specification

ﬁﬁsn:%rgr Description Samples tseygsttem under S;Si%?r:tent
1 5GHz Radio Test Sample so1 1 ]
Subtest Number: 59508 - 1 Subtest Date: 30-Mar-2011

Engineer Phillip Carranco

Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title Radiated Bandedge Results

Subtest Result Pass

Highest Frequency 5180.0

Lowest Frequency 4500.0

Comments on the above Test Results No further comments

Environmental Conditions:

Temperature: within range of 54 to 95 F: Yes

Humidity: between 10 and 75%: Yes

Equipment used:

Equipment No | Manufacturer Model Description

CIS002119 EMC Test Systems | 3115 Double Ridged Guide Horn Antenna
C1S008022 Huber + Suhner SF106A 1 meter Sucoflex cable
CIS008024 Huber + Suhner SF106A 3 meter Sucoflex cable
CIS019511 Miteq NSP1000-S1 RF Preamplifier, 1-10GHz
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C1S030443 Micro-Coax UFB311A-0-1560-520520 RF Coaxial Cable, to 18GHz, 156 In.
CIS033602 Midwest Microwave | CSY-NMNM-80-273001 RF Coaxial Cable, 27ft. to 18GHz
C1S042000 Agilent E4440A Spectrum Analyzer

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions Template: RSE 15205 AVG 1-18GHz

Filename: c:\program files\emisoft - vasonabresults\phillip\scandinavisippibandedge' 111G 5180n

Title: Radiated Bandedge for 5180MHz (Ave)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit |Margin| Pass Comments
MHz | dBuV | Loss dBuv Type cm [Deg| dBuV | dB | [Falil

4800.011 | 48.7 | 6.6 | -2.7 | 52.6 Ave V |119|310| 54 | -1.4 | Pass
5150 412 | 68 | -25 | 455 Ave V |119|310| 54 | -85 | Pass
5150 39 68 | -25 | 433 Ave H |136(315| 54 | -10.7 | Pass
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CiIsSco

Subtest Number: 59508 - 2

Subtest Date: 30-Mar-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Radiated Bandedge Test Results

Subtest Result Pass
Highest Frequency 5180.0
Lowest Frequency 4500.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Template: RGE 15209 Pk 1-18GHz

Radiated Emissions. . ate: RS 09 P 1- :
Filename: c:\program filesiemisoft - vasonatresults\philip\scandinavia\ppibandedpel11G_H180N

Title: Radiated Bandedge for 5180MHz (Peak)

Test Results Table

Frequency| Raw | Cable |AF dB| Level [ Measurement |Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuVv Type cm [Deg| dBuV | dB | [Falil
5150 | 483 | 6.8 | -25 | 52.6 Peak(Scan) V [119|310| 74 | -21.4 | Pass
5150 | 465 | 6.8 | -25 | 50.8 Peak(Scan) H [136(315| 74 | -23.2 | Pass
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Subtest Number: 59508 - 3 Subtest Date: 30-Mar-2011
Engineer Phillip Carranco
Lab Information Building I, 5m Anechoic
Subtest Results
Subtest Title Radiated Bandedge Test Results
Subtest Result Pass
Highest Frequency 5280.0
Lowest Frequency 4500.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions Template: R5E 15,203 AVG 1-1BGHz

Filename: c:\program files\emisoft - vasonabresults\phillip\scandinavisippibandedge' 111G 52800

Title: Radiated Bandedge for 5280MHz (Ave)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm |Deg|dBuv/im| dB | /Fail

4799.989 | 50 66 | -27 | 53.9 Ave V |128|315| 54 -0.1 | Pass
5250 408 | 69 | -1.8 | 458 Ave V |128|315| 54 -8.2 | Pass
5250 381 | 69 | -1.8 | 432 Ave H {12537 | 54 |-10.8 | Pass
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Subtest Number: 59508 - 4 Subtest Date: 30-Mar-2011

Engineer Phillip Carranco

Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title Radiated Bandedge Test Results
Subtest Result Pass

Highest Frequency 5280.0

Lowest Frequency 4500.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions _Template: R5E 15,209 Pk i-18GHz
Filename: c:\program filesiemisoft - vasonatresults\phillip\scandinavia\ppibandedpel 1 1G_5H280N
Title: Radiated Bandedge for 5280MHz (Peak)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit |Margin| Pass Comments
MHz | dBuV | Loss dBuv Type cm [Deg| dBuV | dB | /Falil

5250 | 494 | 69 | -1.8 | 545 Peak(Scan) V [128(315| 74 | -19.5| Pass

5250 | 458 | 6.9 | -1.8 | 50.9 Peak(Scan) H|125| 37| 74 |-23.1| Pass
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CISCO

Subtest Number: 59508 - 5

Subtest Date: 30-Mar-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Radiated Bandedge Test Results

Subtest Result Pass
Highest Frequency 5460.0
Lowest Frequency 5320.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a*

refer to the results table for the detectors used during formal measurements

Peak Detector'. Please

dBuYm
1100

100.C
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Yasona by EMiSoft
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Template: RSE 15200 AVE 1-1BGHz

Filename: cprogram files\emisoft - vasonairesuits\philipiscandinavis\ppibandedgei116_5320n

Title: Radiated Bandedge for 5320MHz (Ave)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol [Hgt|Azt| Limit |Margin| Pass Comments
MHz dBuV | Loss dBuV/m Type cm |Deg|dBuv/im| dB | /Fail
5350 40 7 -15 | 456 Ave V |126(320| 54 -8.4 | Pass
5350 385 7 -15 44 Ave H (139(34| 54 -10 | Pass
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Subtest Number: 59508 - 6 Subtest Date: 30-Mar-2011

Engineer Phillip Carranco

Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title Radiated Bandedge Test Results
Subtest Result Pass

Highest Frequency 5460.0

Lowest Frequency 5320.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions Template: RSE 15,209 Pk 1-18GHz

Filename: c:\program files\emiseft - vasonatresults\phillip\scandinavia\ppibandedpel 11653200

Title: Radiated Bandedge for 5320MHz (Peak)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit |Margin| Pass Comments
MHz | dBuV | Loss dBuv Type cm [Deg| dBuV | dB | [Falil

5350 48.2 7 -1.5 | 537 Peak(Scan) V 126|320 74 | -20.3 | Pass

5350 44.6 7 -15 | 50.1 Peak(Scan) H |139| 34| 74 |-239 | Pass
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FCC ID: LDK7926G0356 CISCO

Subtest Number: 59508 - 7

Subtest Date: 30-Mar-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Radiated Bandedge Test Results

Subtest Result Pass
Highest Frequency 5500.0
Lowest Frequency 5350.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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200
23500 25000
Radisted Emiccions Template: RSE 15 30 AVE 1-18GH=

Filensme: ciiprogram filesiemisoft - vasonsresults\philip\scandinavis\ppibandedgel 115 55000

Title: Radiated Bandedge for 5500MHz (Ave)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement | Pol|Hgt|Azt| Limit |Margin| Pass Comments
MHz dBuV | Loss dBuV/im Type cm |Deg|dBuv/im| dB | /Falil
5460 391 | 71 | -13 | 449 Ave V |130(323| 54 -9.1 | Pass
5460 376 | 7.1 | -13 | 434 Ave H |117(343| 54 |-10.6 | Pass
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Subtest Number: 59508 - 8

Subtest Date: 30-Mar-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Radiated Bandedge Test Results

Subtest Result Pass
Highest Frequency 5500.0
Lowest Frequency 5350.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

l:ii?ﬂl..fﬂuf."m Vasona tl'!f' EMiSaoft 23 Mar 11 12:28
: 5 1] Single
100 i [2]_ L?; T
. | 11— Pk Lmt
o0 | | + Debug
—— F Faed
&0
a0 - 1FE
i
S00
o Meas Dist 3m
ol | Spec Dist 3m
! ! Freqguency: MHz
200 ;
SR w000

Template: RSE 15,209 Pk 1-18GHz

Radiated Emissions. . ate: RS 09 P 1- :
Filename: c\program filesiemisoft - vasonatresults\phillip\scandinavia\ppibandedpel 1 1G_HED0N

Title: Radiated Bandedge for 5500MHz (Peak)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuvV/im| dB | /Fail
5460 454 | 71 | -1.3 | 512 Peak(Scan) | V [130]|323| 74 | -22.8 | Pass
5460 442 | 71 | -1.3 50 Peak(Scan) | H |117|343| 74 -24 | Pass
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Subtest Number: 59508 - 9 Subtest Date: 30-Mar-2011

Engineer Phillip Carranco

Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title Radiated Bandedge Test Results
Subtest Result Pass

Highest Frequency 5800.0

Lowest Frequency 5700.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

IZFI%:II&F."H' VYasona tl'!f' EMiSoft 23 Mar 11 1242 .
: — [1] Single
— Ay Lmt
3+ Formad
Meas Dist 2m
30| | Spec Dist 3m
Freqguency: MHz
i 1]
SRO0 58004
Radiated Emissions Template: RSE 15.209 AVG 1-1BGHz

Filename: c:\program files\emisoft - vasonabresults\phillip\scandinavisippibandedget 111G 5T00n

Title: Radiated Bandedge for 5700MHz (Ave)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg| dBuV/im | dB | /Falil
5725 448 | 73 | -1.2 | 509 Ave V [131(346| 54 -3.1 | Pass
5725 419 | 73 | -12 48 Ave H [126| 47 | 54 -6 | Pass
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Subtest Number: 59508 - 10

Subtest Date: 30-Mar-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Radiated Bandedge Test Results

Subtest Result Pass
Highest Frequency 5800.0
Lowest Frequency 5700.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

Sy 2 ¥ 147414
e Vasona by EMiSoft T b
| — [1] Single

— Pk Lt
10008 +
i + Fomal
= 14 [ S
0|
T i
B |
| Spec Dist Im
TR e e e e
! Freguency: MHz
bt 1]
SFO0 58004
Radiated Emissions Template: RSE 152309 Pk £-18GHz
Filensme: ciiprogram files\emisoft - vasonsresults\philip\scandinavis\ppibandedgel 115 _ST00N
Title: Radiated Bandedge for 5700MHz (Peak)

Test Results Table

Frequency

Raw

Cable

AF dB

Level

Measurement

Pol

Hgt

Azt

Limit

Margin

Pass

Comments

MHz dBuV | Loss dBuV/im Type cm |Deg|dBuv/im| dB | /Fail

5725 549 | 7.3 | -1.2 61 Peak(Scan) | V [131|346| 74 -13 | Pass

5725 499 | 73 | -12 56 Peak(Scan) | H |126]| 47| 74 -18 | Pass
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Subtest Number: 59508 - 11

Subtest Date: 30-Mar-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Radiated Bandedge Test Results

Subtest Result Pass
Highest Frequency 5745.0
Lowest Frequency 5460.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

e Vasona by EMiSoft T A
i i — 1] Single
oL O E R R — 1 Lﬁﬁ
| _ — Av Lmt
gl L)
a0 |
L I —_—_——
B0 | i
7 (77| I .
e — s Meas Dist 2m
o ! Spec Dist 3m
] e .
! Freqguency: MHz
et i
S4ED ST450
Radigted Emissions Template: RSE 15203 AVG 1-18GHz
Filename: c\program files\emisoft - vasonalresults\phillip\scandinavia\ppibandedpel g 5745m
Title: Radiated Bandedge for 5745MHz (Ave)
Test Results Table
Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm |Deg|dBuv/m| dB | /Fail
5725 60 73 | -1.2 | 66.1 Ave V |129(338| 68.2 | -2.1 | Pass
5725 536 | 7.3 | -1.2 | 59.7 Ave H |128| 46| 68.2 | -85 | Pass
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Subtest Number: 59508 - 12 Subtest Date: 30-Mar-2011
Engineer Phillip Carranco
Lab Information Building I, 5m Anechoic
Subtest Results
Subtest Title Radiated Bandedge Test Results
Subtest Result Pass
Highest Frequency 5745.0
Lowest Frequency 5460.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

By ; Z 11501 .
e Vasona by EMiSoft T i
i i — [1] Single
we._ i —_ E'EL&E
: — mt
) N USRS [ . 3 + Debug
T
it ! Spec Dist 3m
300 IE1
! ! Freqguency: MHz
Lt
545000 aT450
Radiated Emissions _Template: RSE 15209 Pk 1-18GHz
Filename: c:\program files\emisoft - vasonabresults\phillip\scandinavisippibandedget11g 5745m
Title: Radiated Bandedge for 5745MHz (Peak)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement | Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuvV/m| dB | /Fail

5725 695 | 73 | -1.2 | 756 Peak(Scan) | V |129|338( 88.2 | -12.6 | Pass

5725 609 | 7.3 | -1.2 67 Peak(Scan) | H [128| 46 | 88.2 | -21.2 | Pass
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CiIsSco

Subtest Number: 59508 - 13

Subtest Date: 30-Mar-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

Radiated Bandedge Test Results

Subtest Result Pass
Highest Frequency 6500.0
Lowest Frequency 5805.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radated Emissions. : te: FLo 09 AVG | .
Filename: c:\program files\emisoft - vasonabresults\phillip\scandinavisippibandedget11g 5805m

— [1] Single
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+ Fommal
A
[ Meas Dist 2m
Spec Dist 3m
" Frequency: MHz
850040

Template: RSE 15209 AVG 1-18GHz

Title: Radiated Bandedge for 5805MHz (Ave)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol [Hgt|Azt| Limit |Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuvV/m| dB | /Fail
5825 | 586 | 74 | -12 | 648 Ave V |131(350| 68.2 | -3.4 | Pass
5825 | 49.8 | 7.4 | -1.2 56 Ave H |125|344| 68.2 |-12.2 | Pass
5850 | 408 | 75 | -11 | 472 Ave V |131(350| 68.2 | -21 | Pass
5850 | 397 | 75 | -11 | 461 Ave H |125|344| 68.2 |-22.1 | Pass
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Subtest Number: 59508 - 14 Subtest Date: 30-Mar-2011

Engineer Phillip Carranco

Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title Radiated Bandedge Test Results
Subtest Result Pass

Highest Frequency 6500.0

Lowest Frequency 5805.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

By Vasona by EMiSoft T
i i ! ! — [1] Single
= L?; g
— Pk Lt
+
+ Formal
| | . i
:ﬂﬂ: ! ! i Spec Dist 3m
! ! i ! | Frequency: MHz
prat 4]
SRS 850040

Radiated Emissions _Template: RSE 15209 Pk 1-18GHz
Filename: c:\program files\emisoft - vasonabresults\phillip\scandinavisippibandedge11g S80Em

Title: Radiated Bandedge for 5805MHz (Peak)

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement | Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuvV/m| dB | /Fail

5825 67 74 | 12 | 732 Peak(Scan 131{350( 88.2 -15 | Pass

5825 596 | 74 | -12 65.9 Peak(Scan 125|344| 88.2 |-22.3 | Pass

ITI<|T|I<

)
(Scan)
5850 47 75 | -11 | 534 Peak(Scan) 131|350 88.2 | -34.8 | Pass
5850 443 | 75 | -1.1 | 507 Peak(Scan) 125(344| 88.2 | -37.5 | Pass
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Co-Locator Radiated Spurious Emissions

15.205 & RSS-210 sec2.7:
Radiated emissions which fall in the restricted bands, as defined in Sec. 15.205(a), must also comply with
the radiated emission limits specified in Sec. 15.209(a).

Note: All 3-axis (X,Y, Z) were evaluated during preliminary testing and the worse case orientation was for all
formal testing shown below.

Test Number: 62817 Spec ID: 441

Basic Standard Applied to Class Freq Range Test Details / Comments

Compliance based upon meeting the
emission levels for radiated spurious
Enclosure N/A 1GHz-1.0GHz emissions as stated in RSS-210, FCC part
15.209 and HKTA1039. CISPR limits are
not applicable for this test

Co-Located
Transmitters

Operating Mode | Mode : 1, 802.11A Radio Test

Power Input 110, 60Hz (+/-20%)

Overall Result Pass

Comments No further comments

Deviation There were no deviations from the specification

zﬁi:f)rgr Description Samples tSe);sttem under S;Si%cr)]::snt
1 5GHz Radio Test Sample so1 1 O
Subtest Number: 62817 - 1 Subtest Date: 17-May-2011

Engineer Phillip Carranco

Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title 802.11A & BT Radiated Emissions Test Results 30 - 1000MHz
Subtest Result Pass

Highest Frequency 1000.0

Lowest Frequency 30.0

Comments on the above Test Results No further comments

Environmental Conditions:

Temperature: within range of 54 to 95 F: Yes

Humidity: between 10 and 75%: Yes

Comments:

Equipment used:

Equipment No | Manufacturer Model Description

CIS002119 EMC Test Systems | 3115 Double Ridged Guide Horn Antenna
C1S008022 Huber + Suhner SF106A 1 meter Sucoflex cable
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C1S008024 Huber + Suhner SF106A 3 meter Sucoflex cable

CIS005691 Miteq NSP1800-25-S1 Broadband Preamplifier (1-18GHz)

C1S024201 Rohde & Schwarz FSEK30 Spectrum Analyzer 20Hz - 40GHz

CIS028072 Cisco 1840 18-4OGHZ EMI Test Head/Verification
Fixture

C1S030443 Micro-Coax UFB311A-0-1560-520520 | RF Coaxial Cable, to 18GHz, 156 In.

C1S033602 Midwest Microwave | CSY-NMNM-80-273001 RF Coaxial Cable, 27ft. to 18GHz

C1S042000 Agilent E4440A Spectrum Analyzer

C1S045588 Sunol Sciences JB1 Combination Antenna, 30MHz-2GHz

ClS045051 Rohde & Schwarz ESCI EMI Test Receiver

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radisted Emissions _Template: R5E 15.20F A0m-1GHz
Filename: o\program files\emizoft - vasonsresuits\phillip\scandinavis\ppirse\Bgha\FGHz-BT 30

Title: 802.11A & BT Radiated Emissions Test Results 30 - 1000MHz

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit |Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm |Deg|dBuvV/m| dB | /Fail

701979 | 151 | 2 | 201 | 37.2 Qp V |101|139| 46 -8.8 | Pass

60.001 [ 189 | 06 | 7.2 | 26.7 Qp V [101{168| 40 |-13.3 | Pass

41259 | 127 | 05 | 13 26.2 Qp V |102|326| 40 |-13.8 | Pass

96.216 | 11.8 | 0.7 | 89 | 214 Qp V [112(363| 435 |-22.1 | Pass

30364 | -39 | 04 | 211 | 176 Qp H (100|289 40 |[-224 | Pass
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Subtest Number: 62817 - 2 Subtest Date: 17-May-2011
Engineer Phillip Carranco
Lab Information Building I, 5m Anechoic

Subtest Results

Subtest Title 5180MHz & BT Peak Test Results from 1 - 18GHz
Subtest Result Pass

Highest Frequency 18000.0

Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

e Vasona by EMiSoft T )
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|:| 1 { { | |
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Radiated Emissions Template: RSE 15203 Pk 1-18GHz

Filename: c\program files\emisoft - vasonsiresults\phillipiscandinavis\ppirse\Sghn 5 180-bt_1-14

Title: 5180MHz & BT Peak Test Results from 1 - 18GHz

Test Results Table

Frequency | Raw | Cable |AF dB| Level |Measurement |Pol[Hgt|Azt| Limit |Margin| Pass Comments
MHz dBuV | Loss dBuV/m Type cm [Deg|dBuv/im| dB | /Fail

17922.171| 37.2 | 136 | 116 | 624 NA V |100{ 0 | 74 |-11.6 | Pass Noise Floor

14708.857| 383 | 12 | 6.5 56.8 NA H |100| O 74 | -17.2 | Pass Noise Floor

4799.933 | 506 | 6.6 | -38 | 534 Pk V |108(337| 74 |-20.6 | Pass

4959.696 | 469 | 6.7 | -4 49.6 Pk V |109(313| 74 | -24.4 | Pass
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Subtest Number: 62817 - 3

Subtest Date: 17-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

5180MHz & BT Ave Test Results from 1 - 18GHz

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

dBuVim Vasona by EMiSoft e A
. — [#] Vertics
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ey
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111 A DS SRS EE SR L R o AR S Spec Dist 3m
! Freguency: MHz

a
1000.0 10000.0 180000
Radiated Emissions Template: RSE 15.20% AVG 1-18GHz

Filename: c\program files\emisoft - vasonairesults\philipiscandinavis\ppirselighs\B180-BT 1-1

Title: 5180MHz & BT Ave Test Results from 1 - 18GHz

Test Results Table

Frequency| Raw | Cable |AF dB| Level |Measurement|Pol|Hgt|Azt| Limit |Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm |Deg|dBuvV/m| dB | /Fail

17901.935| 27.2 | 136 | 114 | 522 NA H (100 0 54 -1.8 | Pass Noise Floor

4799.936 | 482 | 6.6 | -3.8 51 Av V (101 8 54 -3 | Pass

14225.797| 282 | 118 | 7.4 47.4 NA V {100| 0 54 -6.6 | Pass Noise Floor

6400.001 | 416 | 8 | -3.2 46.4 Av H |121(353| 54 -7.6 | Pass

4959.924 | 436 | 6.7 -4 46.3 Av V 137|302 54 -1.7 | Pass

4639.976 | 433 | 64 | -41 45.6 Av V [106] 22 | 54 -8.4 | Pass
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Subtest Number: 62817 - 4 Subtest Date: 17-May-2011
Engineer Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

5260MHz & BT Peak Test Results from 1 - 18GHz

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

L Vasona by EMiSoft 05 May 11 13:21 .
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q i
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Radiated Emissions Template: RSE 15209 Pk 1-18GHz

Filename: c:\program files\emisoft - vasonatresults\phillip\scandinavia\ppirsetbghe\G080-bt_ 1-11

Title: 5260MHz & BT Peak Test Results from 1 - 18GHz

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuvim| dB | /Falil

17840.709( 38.2 | 13.7 | 11.2 | 631 NA V 1100 0 74 | -10.9 | Pass

14316.597( 37.7 | 11.8 | 7.2 56.7 NA H |100| O 74 | -17.3 | Pass

4800.183| 49.9 | 6.6 | -3.8 | 527 Pk V |122| 27| 74 |-21.3 | Pass
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Subtest Number: 62817 - 5

Subtest Date: 17-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

5260MHz & BT Ave Test Results from 1 - 18GHz

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements

dBuVim Vasona by EMiSoft Die ket
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: | i i + Formad
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Radisted Emissions Template: RSE 15 200 AVG 1-18GH=z

Filename: cprogram files\emisoft - vasonairesuits\philipiscandinavis\ppireelSgha\E280-BT 1-1

Title: 5260MHz & BT Ave Test Results from 1 - 18GHz

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit |Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm |Deg|dBuV/m| dB [Fail

17889.482| 27.1 | 13.7 | 11.3 | 521 NA V {100 0 | 54 -1.9 | Pass Noise Floor

4799.945 | 479 | 6.6 | -38 | 50.7 Av V [104|354| 54 -3.3 | Pass

4959915 | 446 | 6.7 -4 47.3 Av V |117|262| 54 -6.7 | Pass

6399.95 | 41.7 | 8 | -3.2 | 465 Av H [120( 0 | 54 -71.5 | Pass

137225 | 276 | 11.8 | 6.7 | 46.1 NA H (100] 0 | 54 -71.9 | Pass Noise Floor

4639.958 | 42 | 64 | 41 | 443 Av V (116|347 54 9.7 | Pass
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sljialjls
FCC ID: LDK7926G0356 c !' A ﬂlﬂ
Subtest Number: 62817 - 6 Subtest Date: 17-May-2011
Engineer Phillip Carranco
Lab Information Building I, 5m Anechoic
Subtest Results
Subtest Title 5600MHz & BT Peak Test Results from 1 - 18GHz
Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Filename: c:\program files\emisoft - vasonatresults\phillip\scandinavia\ppirsetbghe\G000-bt_1-11

Title: 5600MHz & BT Peak Test Results from 1 - 18GHz

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement | Pol |Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/im Type cm |Deg|dBuv/im| dB | /Fail

17902.454| 37.1 | 136 | 114 | 62.1 NA H (100 O | 74 |-11.9 | Pass Noise Floor

14232.023( 376 | 118 | 7.3 56.7 NA H {100| 0 | 74 |[-17.3 | Pass Noise Floor

4960.191 | 49.6 | 6.7 -4 52.2 Pk V |117(263| 74 | -21.8 | Pass
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Subtest Number: 62817 - 7

Subtest Date: 17-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

5600MHz & BT Ave Test Results from 1 - 18GHz

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions. . ate: RS 09 AVG 1-18GHz
Filename: c\program files\emisoft - vasonabresuits\phillip\scandinavisipprse\Sgha\ BE00-BT_1-1

Template: RSE 15300 AVE 1-1BGHz

Title: 5600MHz & BT Ave Test Results from 1 - 18GHz

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol[Hgt|Azt| Limit |Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm |Deg|dBuv/m| dB | JFalil

17905.048| 26.2 | 136 | 114 | 513 NA V |100| 0 | 54 | -2.7 | Pass Noise Floor
4799.97 | 484 | 66 | -3.8 | 512 Av V [123[346| 54 | -2.8 | Pass

4959.999 | 448 | 6.7 -4 47.4 Av V |123|318| 54 | -6.6 | Pass

5039.974 | 422 | 6.7 | -3.9 45 Av V (128|252 54 -9 | Pass

4879.964 | 41.8 | 6.6 -4 44.4 Av V |116|292| 54 | -9.6 | Pass
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Subtest Number: 62817 - 8 Subtest Date: 17-May-2011
Engineer Phillip Carranco
Lab Information Building I, 5m Anechoic
Subtest Results
Subtest Title 5785MHz & BT Peak Test Results from 1 - 18GHz
Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Hadisted Emiccions Template: RSE 15200 Pk 1-1BGHz

Filename: c\program files'emisoft - vasonabresults\phillip\scandinavisipprse\Sghas\BTE5-bt 1-14

Title: 5785MHz & BT Peak Test Results from 1 - 18GHz

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm |Deg|dBuv/m| dB | /Fail

17879.624( 37.8 | 136 | 11.3 | 62.7 NA H |100| O 74 | -11.3 | Pass Noise Floor
5788579 | 549 | 74 | -41 | 582 NA H |100( O 74 | -15.8 | Pass Tx Signal

14673.056( 38.2 | 119 | 65 56.6 NA V [100| O 74 | -17.4 | Pass Noise Floor
4799.674 | 52.8 | 6.6 | -3.8 | 55.6 Pk V |106| 8 74 | -184 | Pass
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Subtest Number: 62817 - 9

Subtest Date: 17-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

5785MHz & BT Ave Test Results from 1 - 18GHz

Subtest Result Pass
Highest Frequency 18000.0
Lowest Frequency 1000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emicsions Template: RSE 15209 AVG 1-1B8GH=z

Filename: c\program files'emisoft - vasonabresuits\phillip\scandinavisipprse\bghes\BTEE-BT_1-1

Title: 5785MHz & BT Ave Test Results from 1 - 18GHz

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol |Hgt|Azt| Limit |Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm |Deg|dBuv/m| dB | /Fail

17948.633| 265 | 13.7 | 11.7 | 518 Av V {100| 0 54 -2.2 | Pass Noise Floor

4799.973 | 483 | 6.6 | -3.8 51 Av V [129(348| 54 -3 | Pass

4960.022 | 44.1 | 6.7 -4 46.8 Av V 115|248 54 -7.2 | Pass

5789.098 | 439 | 74 | 41 | 472 Av H [100( 0 54 -6.8 | Pass Tx Signal

14182.731| 265 | 118 | 7.1 | 454 Av V {100 0 54 -8.6 | Pass Noise Floor
6400.01 | 43 8 | -32 | 478 Av H |121|348| 54 -6.2 | Pass
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Subtest Number: 62817 - 10

Subtest Date: 17-May-2011

Engineer

Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title 5GHz & BT Ave Test Results from 18 - 26GHz
Subtest Result Pass

Highest Frequency 26499.999

Lowest Frequency 18000.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radisted Emissions _ Template: RSE 15,208 AVG 18-26G
Filename: Data not stored
Title: 802.11A & Bluetooth Peak Test Results
Test Results Table
Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuvim| dB | /Falil
21773.253| 38 0 175 | 555 Peak(Scan) | V |100f 0 | 835 | -28 | Pass Noise Floor
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Subtest Number: 62817 - 11 Subtest Date: 17-May-2011
Engineer Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

5GHz & BT Peak Test Results from 26 - 40GHz

Subtest Result Pass
Highest Frequency 40000.0
Lowest Frequency 26500.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions Template: R5E 15,209 Pk 25-40GHz

Filename: cprogram files\emisoft - vasonairesults\phillipiscandinavis) pp'.rs-E'.thzl.Eghz-bt JE-

Title: 5GHz & BT Peak Test Results from 26 - 40GHz

Test Results Table

Frequency| Raw | Cable |AF dB| Level | Measurement |Pol|Hgt|Azt| Limit [Margin| Pass Comments
MHz | dBuV | Loss dBuV/m Type cm [Deg|dBuv/im| dB | /Fail
37984.435| 61.8 | 0 -2 59.9 Peak(Scan) V 1101|361 83.5 |-23.6 | Pass Noise Floor

Page No: 109 of 117

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.

Cisco Systems, Inc. Company Confidential




Radio Intentional Test Report No: EDCS - 965718

. il I Isl I I
FCC ID: LDK7926G0356 cISCO
Subtest Number: 62817 - 12 Subtest Date: 17-May-2011
Engineer Phillip Carranco

Lab Information

Building I, 5m Anechoic

Subtest Results

Subtest Title

5GHz & BT Ave Test Results from 26 - 40GHz

Subtest Result Pass
Highest Frequency 40000.0
Lowest Frequency 26500.0

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'. Please
refer to the results table for the detectors used during formal measurements
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Radiated Emissions ) Template: RSE 15,209 AVG 26-40GHz
Filename: Data not stored
Title: 5GHz & BT Ave Test Results from 26 - 40GHz
Test Results Table
Frequency| Raw | Cable |AF dB| Level | Measurement | Pol|Hgt|Azt| Limit [Margin| Pass Comments

MHz dBuV | Loss

dBuV/m Type cm [Deg|dBuvV/m| dB | /Fail

37968.399| 49.3 0

-2 47.3 Peak(Scan) | H |101|360( 63.5 |-16.2 | Pass
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Physical Test arrangement Photograph:

Note: All 3-axis (X,Y, Z) were evaluated during preliminary testing and the worse case orientation was for all
formal testing shown below.

Title: Radiated Spurious Emissions Test Configuration from 30M to 1000MHz

Title: Radiated Spurious Emissios 1G to 18GHz & Bandde Test Configuration
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Title: Radiated Spurious Emissions Test Configuration from 18 to 40GHz

Title: Co-Locator Radiated Spurious Emissions Test Configuration from 30MHz to 1000MHz
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Title: Co-Locator Radiated Spurious Emissions Test Configuration from 1 - 18GHz

Title: Co-Locator Radiated Spurious Emissions Test Configuration from 18 - 40GHz

Page No: 113 of 117

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.
Cisco Systems, Inc. Company Confidential



Radio Intentional Test Report No: EDCS -

FCC ID: LDK7926G0356

965718

CiIsSCco
Appendix B: Abbreviation Key and Definitions
The following table defines abbreviations used within this test report.
Abbreviation Description Abbreviation Description

EMC Electro Magnetic Compatibility °F Degrees Fahrenheit
EMI Electro Magnetic Interference °C Degrees Celsius
EUT Equipment Under Test Temp Temperature
ITE Information Technology Equipment | S/N Serial Number
TAP Test Assessment Schedule Qty Quantity
ESD Electro Static Discharge emf Electromotive force
EFT Electric Fast Transient RMS Root mean square
EDCS Engineering Document Control Qp Quasi Peak
System
Config Configuration Av Average
CIS# Cisco Number (unique identification | Pk Peak
number for Cisco test equipment)
Cal Calibration kHz Kilohertz (1x10%)
EN European Norm MHz MegaHertz (1x106)
IEC International Electro technical GHz Gigahertz (1x109)
Commission
CISPR International Special Committee on | H Horizontal
Radio Interference
CDN Coupling/Decoupling Network \Y Vertical
LISN Line Impedance Stabilization dB decibel
Network
PE Protective Earth Vv Volt
GND Ground kV Kilovolt (1x10%)
L1 Line 1 Y Microvolt (1x10°)
L2 Line2 A Amp
L3 Line 3 pA Micro Amp (1x10°®)
DC Direct Current ms Milli Second (1x10°%)
RAW Uncorrected measurement value, uS Micro Second (1x10'6)
as indicated by the measuring
device
RF Radio Frequency uS Micro Second (1x10°®)
SLCE Signal Line Conducted Emissions m Meter
Meas dist Measurement distance Spec dist Specification distance
N/A or NA Not Applicable SL Signal Line (or Telecom Line)
P Power Line L Live Line
N Neutral Line R Return
S Supply AC Alternating Current
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Appendix C:  Test Equipment Used to perform the test

Equip# Manufacturer/ Model Description Last Cal Next Due
Murata Electronics Special Radio Test Adaptor

041986 MXGS83RK3000 Cable 12-MAY-11 | 12-MAY-12
Midwest Microwave Attenuator, 20dB, DC-

034974 | 1T 0640-20-20M-02 40GHz 16-MAY-11 | 16-MAY-12
Micro-Tronics Notch Filter, SB: 5.150-

035609 | BrC50703-02 5.350 GHz, to 11 GHz 14-ul-10 ] 14-ul-11

033988 | Agilent E4446A Precision Spectrum 16-Nov-10 | 16-Nov-11

Analyzer

008024 Huber + Suhner SF106A 3 meter Sucoflex cable 10-Nov-11 10-Nov-11
Micro-Coax RF Coaxial Cable, to

030443 | FB311A-0-1560-520520 | 18GHz, 156 In. 10-Nov-10 | 10-Nov-11
Midwest Microwave RF Coaxial Cable, 27ft. to

033602 | csy-NMNM-80-273001 18GHz 10-Nov-10 ) 10-Nov-11

045588 Sunol Sciences JB1 Combination Antenna 03-Dec-10 03-Dec-11

045051 Rohde & Schwarz ESCI EMI Test Receiver 03-Nov-11 03-Nov-12

002119 EMC Test Systems/ Double Ridged Guide Horn 30-JUN-10 | 30-JUN-11
3115 Antenna

008022 Huber + Suhner SF106A 1m Sucoflex cable 16-Dec-10 16-Dec-11

005691 | Miteq NSP1800-25-S1 %‘gﬂgﬁ”d Preamplifier (1 | o> rop 11 | 02-Feb-12
Micro-Tronics Notch Filter, SB: 2.4 -2.5

035613 | BRM50702-02 GHz, to 18 GHz 04-Jun-10 ] 04-Jun-12

042000 Agilent E4440A Spectrum Analyzer 14-Jun-10 14-Jun-11

024201 Rohde & Schwarz FSEK30 | EMI Test Receiver 22-Nov-10 22-Nov-11

028072 | CISCO 1840 18-40GHz EMI 17-Feb-11 | 17-Feb-12

Test Fixture

Micro-Coax RF Coax Cable to 40 GHz,

035095 | UFA147A-0-0180-110200 | 18in 13-0ct10 | 13-Oct-11

043023 Anritsu MT8852B Bluetooth Test Set 27-Aug-10 27-Aug-11
Micro-Tronics Notch Filter, SB: 5.470-

035639 | pRc50704-02 5.725 GHz, to 12 GHz 07-Jul-10 07-Jul-11
Micro-Tronics Notch Filter, SB: 5.725-

031700 | presg705 5.875 GHz, to 12 GHz 04-ul-10 | 04-Jul-11

008097 | HuPer + Sunner/ RG-233 Cable 9m 26-JUL-10 | 26-JUL-11
Rohde & Schwarz/ EMI Receiver (9KHz-

004924 ESHS30 30MHz) 29-NOV-10 | 29-NOV-11
Fischer Custom

008185 Communications/ Instrumentation Limiter 06-AUG-10 | 06-AUG-11
FCC-450B-2.4-N
TTE/ Hi Pass Filter - 150KHz

008197 | H613-150K-50-21378 cutoff S0-MAR-11 | 30-MAR-12
Coleman/

008394 RG-223 RG-223 Cable 6 ft 27-MAY-11 | 27-MAY-12
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008490 EI[FUMN 5W 50 Ohm Terminator 27-MAY-11 | 27-MAY-12
HP/

007036 E7401A Spectrum Analyzer 27-SEP-10 | 27-SEP-11
Fischer Custom Power Line

018981 Communications/ Coupling/Decoupling 03-MAY-11 | 03-MAY-12
FCC-801-M2-32A Network
Fischer Custom

020767 Communications/ Instrumentation Limiter 06-AUG-10 | 06-AUG-11
FCC-450B-2.4-N
Fischer Custom .

023874 | Communications/ T%"\%édaptor' Polarized | ) sEp.10 | 22-sEP-11
FCC-LISN-PA-NEMA-5-15
York/ . . . Cal Not

036033 CNE V Comparison Noise Emitter Required N/A
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Appendix D:  Test Procedures

Measurements were made in accordance with
e FCC docket #: DA-02-2138A1
e KDB Publication No. 558074
e Measurement method of spurious emission tolerance to the International Telecommunication Union
(ITU) Recommendation SM329.
e ANSIC63.4
e ANSI PC63.10/D8

Test procedures are summarized below

6dB Bandwidth EDCS # - 422115
26dB Bandwidth EDCS # - 422115
Average Output Power EDCS # - 422117
Co-Located Transmitter EDCS # - 422118
Conducted Spurious Test EDCS # - 422119
Peak Transmit Power Measurement EDCS # - 422123
Power Spectral Density EDCS # - 422113
Peak Excursion Test EDCS # - 422121
Radiated Band Edge EDCS # - 422124
Radiated Spurious Test EDCS # - 422125
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